Customised Handling Solutions

SPARE PARTS MANUAL

Models:

C3500kg / C4000kg / C4500kg / C4800kg / C5000kg

CB000Ibs f C8000Ibs / C9000Ibs / C10,0001bs

Kubota / GM Engine

COMBILIFT Litd.,
COMBILIFT Forklift Manufacturer,
Gallinagh,

Co. Monaghan,

Ireland.

Tel: + 353 47 80500
Fax: + 353 47 80501
E-Mail: infoicombilift.com
Website: www.combilift.com

4000 PR-THA00 . z
{00 P il hHinS “”“H“.iiFli“ﬂﬁ Iﬁ I : L




https://www.forkliftpdfmanuals.com/



CONTENTS

g Section

1
1.
2
3
3.
4
5
G
| 6.
7
i
8
8.
g
9.
Q.
9.
y
11

—

e —k

—

Croby =

11.1
12
| 13
14
14.1a
| 14.1b
14.1bi
14 1bii
| 15
16
17
| 18
19
20

| 21
22
23
| 24
o5
251
| 26
27
o8
|29
591
30
31
| 32
33
3.1
| 34

MNote:

Assembly

Mainframe - Left Hand Side
Mainframe - Right Hand Side
Rear Arm

Radiator / Qil Cooler Assembly - Diesel
Radiator / Oil Cooler Assembly - LPG
Bonnet

Hydraulic

Diesel Tank

Gas Bottle Carrier

Cabin Assembly - |

Cabin Pedals Assembly

Cabin Assembly - Exterior |

Cabin Assembly - Exterior ||
Exhaust Assembly - LPG

Exhaust Assembly - Diesel
Exhaust Assembly - LPG Tier |l
Exhaust Assembly - LPG Tier lll
Air Filter

4-Port Changeover & 6-Port Diverter Valves
Blead Block & Brake Valve
Steering Motor

Wheel Motors .
Engine / Pump Mountings - Diesel
Pump /Bell Housing - LPG

Engine - LPG

LPG Delivery System

Exhaust Manifold - LPG

Dash

Relay Box Layout

Water Tight Fusebox

Wheels

Mast Carriage

Forks

Hydraulic Sections

Valve Bank Feed And Return Lines

Gear Pump Suction Line _ )
Hydrostatic Pump Feed And Return Lines Hydraulics
Rear Hub Hydraulics

Front Motor Drive Lines

Front Motor Bleed & Brake Lines

Steering Hydraulics

Steering Hydraulics (Continued)

Pump To Inching And Brake Valves

Qil Cooler Hydraulics

Qil Cooler Hydraulics (New type)

Tilt Cylinder Hydraulics

Carriage Cylinder Hydraulics

Valve Bank To Mast

Walve Chest

Joystick Valve Cheslt

Mast

Serial number of the Truck "Must" be quoted when ordering spare parts.

https://www.forkliftpdfmanuals.com/ ® COMBILIFT LTD. 2012







OMBILIFT| 2?7?2777 N ooy | SECTION 2

(==

DRAWING REFERENCE NUMBER IN WHICH THE LAST TWO DIGITS
REPRESENTS A CHANGE TO THE DRAWING OR THE PART LIST

TEM|QTY DESCRIPTION REF NO SERIAL BREAK
1 1 |?29727727 TPV 7777 ONWARDS

PART NUIMBER OF ITEM SELECTED ——/

| IDENTIFIES MACHIME SERIAL NUMBER ON
NWAME OF ITEM SELECTED WHICH PART CHANGE OGCURED

l— CIUANTITY OF ITEM SELECTED

ITEM HUMBER CORRESPONDS WITH
BALLOON NUMBER IN DRAWING

https://www.forkliftpdfmanuals.com/




77 TS [Ref No: CM40001 Rev: 01-A [Rev Date: 10/05/2012 [SECTION
27 | Title: Mainframe Assembly - Left Hand Side 01

© COMBILIFT LTD. 2012 https://www.forkliftpdfmanuals.com/




o e Ref No: CM40001 Rev: 01-A {Rev Date: 10/05/2012 |SECTION
7| Title: Mainframe Assembly - Left Hand Side 01
e e Parts Table e
[ITEM[QTY. [DESCRIPTION PART NO. | REV. [SERIAL BREAK
¥ 1 |LH Swivel (Base Assembly) - Standard CMS00083 | 01-A
I_ 11 M Swivel (Base Assembly) - XLiLumber Version HMEQPE_}D‘L{JE_'_A_ ]
2 1 |Swivel Bearing VU14-0179 (129156-4) CPS00025 | 03-A |
3* 1 \Wear Strip (EN8 1"1/2 x 1/2") | CMFO0087 | D1-A
[ 4 1 4-Port Changeover Valve See Section 11| 03-A
5 | 1 |6-Porl Diverter Valve (M9594/12) See Section 11| 05-A
: 6 | 1 |Bleed Block See Section 11.1) 03-A
- 1 |Drive Motor - 260cc + Brake MCRO5 See Section 13| 01-B
8 | 1 |[Slave Steering Cylinder LH See Section 14| 02-A
[ g* 1 |Aluminium Step Plate - Standard CMFO0029 | D1-A
g* 1 luminium Step Plate - XL/Lumber Version | HMF00022 | 02-A
10 |1 rlgalt on Step (Optional) HMFO00024 | 01-A
r 1 2 |Bolt On Step Bracket [Gptmnal} HMF00025 | 01-A
12 | 4 |Cabin Rubber Mount CPC00110 | 01-A ]
I 13 | 2 |[Steering Ram Washer CMRO0006 | 01-A
14 3 |Proximity Switch Wire (DIN Connector) CPEO00002 | 01-A
15 3 |Proximiy Swilch {IGSEDEl CPEODOB7 | 01-A
|_15 3 |Proximity Swilch Holder CPEODO91 | O1-A |
17 4 |Proximity Switch Bracket CMFO00998 | 02-A
18 6 |M4x20 Socket Cap Bolt (Zinc Plated) CPBOD148 | 01-A
49 |7 [M10 Spring Washer CPBO0053 | 01-A |
20 | 1 |M10x12 Socket Head Bolt (C8821) CPB00383 | 01-A
(21 6 [M10x35 Socket Head Bolt CPB00144 | 01-A
i 6 |[M10 Flat Washer CPB00032 | 02-A
23 | 12 |M10x60 Hex Head Bolt (Grade 10.9) CPB00004 | 01-A
24 2 [M12x35 Hex Head Bolt (Grade 12.9) CPB00227 | 01-A
25 | 12 |M10x65 Hex Head Bolt (Grade 10.9) CPBO0003 | 01-A
26 3 |M12 Flat Washer CPB0O0082 | 01-A —_ I
i_g:_r'_ 12 |M10 Lock Nut CPB00262 | 01-A
28 2 |M8x60 Hex Head Bolt CPB0O0O405 | 01-A
!_& 2 |MBx20 Hex Head Bolt | CPB0O0D0O12 | 01-A
30 | 28 [M8 Flat Washer CPB00321 | 02-A _l
31 | 10 [M8 Lock Nut CPB00029 | 01-A
| 32 | 2 |MBxB80 Hex Head Bolt CPB00043 | 01-A
33 | 4 [M8 Spring Washer - CPB00104 | 01-A
| 34 10 [M16x60 Hex Head Bolt (Grade 10.9) CPB00202 | 01-A J
35 | 10 |M16 Lock Nut CPB00006 | 02-A
36 1 |M20x80 Hex Head Bolt CPB0OO121 | 01-A | ——
| 37 | 1 |M20 Lock Nut CPB00239 | 01-A
38 | 1 M20 Nut CPBOODB3 | 01-A
39 | 1 |M20 Safety Washer | CPB00435 | 01-A
m 4 |MBx14 Hex Head Bolt CPB00236 | 01-A
41 8 |MBx25 Hex Head Bolt CPBOD04D | 01-A
| Note:
1. Machine Serial Number Must Be Quoted When Ordering ltems Marked With *

@ COMBILIFT LTD. 2012

https://www.forkliftpdfmanuals.com/




7 iy |Ref No: CM40001.1 Rev: 01-A [Rev Date: 10/05/2012 |SECTION
4y 27 | Title: Mainframe Assembly - Right Hand Side 01

@ COMBILIFT LTD. 2012 https://www.forkliftpdfmanuals.com/




%, |Ref No: CM40001.1 Rev: 01-A [Rev Date: 10/05/2012 |SECTION

%y £ | Title: Mainframe Assembly - Right Hand Side 01
i e Parts Table
'ITEM [QTY. [DESCRIPTION PART NO. | REV. [SERIAL BREAK
1 1 |Right Hand Swivel - Standard CMS00061 | 04-A
| 1" | 1 [Right Hand Swivel - XL/Lumber Version | HMS00002 | 04-A | =
T2 1 [Swivel Bearing VU14-0179 (120156-4) | CPS00025 | 03-A
I_?.- 1 4-Port Changeover Valve ‘See Section 11| 03-A
4 1 |Drive Motor - 260cc + Brake MCR0O5 | See Section 13| 01-B
65 | 1 |Master Steering Cylinder RH See Section 14 | 01-A
|6 1 |Wear Strip (EN8 1"1/2 x 1/2") | CMFo0087 | 01-A | ‘
7 2 |Steering Ram Washer CMRODD0B | 01-A
[ 8 | 3 [Rubber Engine Mount B ~ CPV00005 | 01-A
v 4 |Carriage Ram Nylon Wear Pad CPMCO0003 | 01-A
10 1 |Battery CPE0DD34 | 01-A
|41 | 1 |Baitery Bar Assembly CMEO000B | 01-A
12 | 2 |Battery Rod CMEDD00Z | 02-A
| 13 1 |Battery Mat | SMF00494 | 01-A
14 1 |Isolator Switch Body CPE00121 | 01-A
| 14a | 1 |Isolater Switch Key (0-606-99) | CPE00122 | 01-A
15 1 |Back - Up Alarm 12V CPE00059 | 01-A
16 1 [Clip Female “CPCO00077 | 01-A
|17 | 1 [25mm Pipe Clamp Top CPF00051 | 01-A
18 | 1 [25mm P1pe Eiamp CPF00049 | 01-A

| 18 12 IM10x65 Hex Head Bolt ! ade 10.9) | CPBO00003 | 01-A

20 | 14 |M10xB0 Hex Head Bolt (Grade 10.9) | CPB00004 | 01-A

, 21 [ 2 |me12 Socket Head Bolt (C8821) CPB00383 | 01-A
22 | 4 |M10x35 Hex Head Bolt CPB00018 | 05-A
23 1 |h.u"ﬁ1IJ Spring Washer B CPBO00S3 | 01-A
24 | 18 [M10 Lock Nut CPB00262 | 01-A
25 | 2 ‘M'IE:-{SE Hex Head Bolt (Grade 12.9) | CPB00227 | 01-A
| 26 2 M12 Flat Washer CPB00082 | 01-A 1
27 ~|MB x 15 Hex Head Bolt CPB00027 | 01-A
28 | 4 |M6 Flat Washer CPB00060 | 01-A
29 2 IM5x20 Hex Head Bolt | CPB00145 | 01-A
30 | 4 |M5Flat Washer CPB00128 | 01-A 1
31 | ihl"lﬁ Nylon Lock Nut CPB00147 | 01-A
32 1 IM8x45 Hex Head Bolt CPB00041 | 01-A
|33 IM8x60 Hex Head Bolt CPB00405 | D1-A
34 w M8 Flat Washer CPB00321 | 02-A
35 | 6 |ma Lock Nut | CPBO0029 |O1-A| _
738 [ 10 |m1ﬁ Lock Nut CPBO0006 | 02-A
37 | 10 |M16x60 Hex Head Bolt (Grade 10.9) | CPB00202 | 01-A | ]
| Note:

1.  Machine Serial Number Must Be Quoted When Ordering Parts Marked With *

@ COMBILIFT LTD. 2012 https://www.forkliftpdfmanuals.com/




@ COMBILIFT LTD. 2012

@ﬂ@ |Ref No: CM40002
;\.:‘_y, l Title: Rear Arm Assembly

https://www.forkliftpdfmanuals.com/

'ﬁ'ev_: 02-A Rev Date: 11/05/2012

SECTION
02




Ref No: CM40002

Rev: 02-A ]Eev Date: 11/05/2012 |SECTION

Title: Rear Arm Assembly 02
S ~ Paris Table
[TTEM | QTY. 'DESCRIPTION PART NO. | REV. [SERIAL BREAK
1* | 1 |Rear Arm - Standard CMS00022 | 04-A
E: 1 |Rear Arm - XL/Lumber HMS00010 | 03-A —
~1b | 2 |Rear Arm Trunion CMS00069 | 03-A N
= 2 1 |Rear Wheel Motor See Section 13 | 01-A
3 1 |Rear Steering Cylinder See Section 14 | 01-A
4 1 |Bearing Spacer Ring o CMS00018 | 01-A
| 5 1 [Swivel Bearing (VU 20 0220) SPS00001 | 01-A -
6 | 10 |M16x85 Hex Head Bolt (10.9) CPB00112 | 01-A
|7 10 |M16x80 Hex Head Bolt (10.9) CPB00120 | 01-A |
8 1 |Proximity Switch Bracket CMFO00998 | 02-A
9 | 1 |M20x60 Hex Head Bolt CPB00130 | 01-A
10 1 |M20 Nut CPB00083 | 01-A
11 2 |M12x35 Hex Head Bolt (Grade 12.9) | CPB00227 | 01-A B
| 12 2 |Steering Ram Washer C@Eﬂﬁﬂ{}ﬁ 01-A
- 13 2 IM12 Flat Washer CPB00082 | 01-A
. 14 | 1 [Proximity Switch Holder CPEQ0091 | 01-A
' 45 1 |Proximity Switch Wire {DIN Connector)] CPE00002 | 01-A
16 1 |Proximity Switch (IGS205) CPEO0D8T | 01-A |
17 | 2 |M4x20 Sockel Cap Bolt (Zinc Plated) | CPB00148 | D1-A
18 | 10 |M16x80 Hex Head Bolt (Grade 10.9) | CPB00202 | 01-A
| 19 | 10 |M16 Lock Nut CPB00006 | 02-A |
T o0 1 IM20 Safety Washer CPB00435 | 01-A
| Note:

| 1.  Machine Serial Number Must Be Quoted When Ordering Parts Marked With *

@ COMBILIFT LTD. 2012

https://www.forkliftpdfmanuals.com/




@ Ref No: CM40003 Rev: 01-A [Rev Date: 11/05/2012/SECTION.,
-v.2-# |Title: Radiator / Oil Cooler Assembly - Diesel 03

" —

https://www.forkliftpdfmanuals.com/




Eﬁ’rﬁ Ref No: CM40003 Rev: 01-A [Rev Date: 11/05/2012 |SECTION,
%y 2 | Title: Radiator / Ol Cooler Assembly - Diesel 03
B Parts Table ]
ITEM | QTY. DESCRIPTION PART NO. | REV. |SERIAL BREAK
1 | 1 |Radiator/Oil Cooler (BEC692) CPK00137 | 01-A
1a 1 |Radiator Cap CPKODO58 | 01-A
2 1 |Fan Guard (Kubota Engine) CMKO0059 | 01-A i
B 1 |Diesel Radiator Mount CMKOD036 | 01-A |
4 1 |Top Radiator Seal (Diesel) CMKO0056 | 01-A
"5 | 1 |Bottom Radiator Seal | cMGo0022 | 01-A
6 1 |Top Radiator Hose CPK00108 01-A
7 | 1 |Bottom Radiator Hose CPK00109 | 02-A
8 1 |Radiator Bracket CMF00263 | 01-A =l
2 2 |Radiator Rubber Mount CPCO0O0105 | 01-A
10 | 1 |Radiator Bobbin (30mm Diameter) CPC00106 | 02-A
1 | 2 Radiator AV Mount Washer CMF00389 | 01-A
12 4 |Breeze Hose Clip (27- 51mm) CPCO00095 | 01-A
13a | 2 [1/2"BSP Bung - CPF00032 | 01-A
13b | 1 [1/2"BSP - 7/8" JIC M/M Adaptor CPF00096 | 02-A
14 | 1 [7/8" JIC 90° For 5/8" Hose | CPF00136 | 04-A —
15 | 5 [3/4" Bond Seal ~ CPF00057 | 01-A
16 | 2 |3/4 BSP Bung SPF00037 | 01-A
17 | 1 |3/4"BSP - 1" 1/16 JIC M/M Adapter | CPF00019 | 01-A
18 | 1 [3/4"BSP - 3/4" JIC M/M Adapter CPF00007 | 01-A =
| 19 | 2 [1/2"Bond Seal | cPFoo056 | 03-A Bl
20 | 6 [MBLock Nut GF‘EDDDEQ | 01-A
| 21 10 |M8 Flat Washer CPB00321 | 01-A
I 22 4 M8 Spnng Washer CPB00104 | 01-A
23 | 2 |M6x20 Hex Head Bolt CPB00044 | 01-A
| 24 | 8 |MS Flat Washer CPB000G0 | 01-A
25 | 4 |M8x20 Hex Head Bolt )  CPB00012 | 01-A
| 26 | 2 |M10 Lock Nut CPB00262 | 01-A
27 | 4 M6x12 Hex Head Bolt CPB00031 | 01-A
28 4 M6 Spring Washer CPB00126 | 01-A
| 29 | 4 |M8x20 Dome Head Bolt CPB00183 | 01-A B
30 | 2 |M10 Flat Washer CPB00032 | 02-A
| 31 2 M10 Spring Washer CPBOD053 | 01-A -
732 | 2 |M10x30 Hex Head Bolt CPB00021 | 01-A -
| Note:

| 1. Items 13b & 14 Are Only Used When The Cabin Heater Option Has Been Chosen.

@ COMBILIFT LTD. 2012

https://www.forkliftpdfmanuals.com/




Re\}:_'q_l-.n. |Hev Date: 11/05/2012 EE'CTE.L
| . 03

Title: Radiator / Oil Cooler Assembly - LPG

| & COMBILIFT LTD. 2012 https://www.forkliftpdfmanuals.com/ I |




| 1.

'1

@ COMBILIFT LTD. 2012

https://www.forkliftpdfmanuals.com/

7 7=, |Ref No: CM40003.1 Rev: 01-A [Rev Date: 11/05/2012 |SECTION
o o chdons 1 _
‘v /7 | Title: Radiator / Oil Cooler Assembly - LPG 03
' - Parts Table
[ITEM [QTY. ] DESCRIPTION PART NO. | REV. |SERIAL BREAK
1 | 1 |Radiator/Oil Cooler (BEC688) ~ CPL00191 | 02-A
| 1b | 1 [Radiator Cap | CPK000S8 | 01-A
2 1 |GM LPG Radiator Mount CMG00018 | 01-A
3 | 1 |Top Radiator Seal (LPG) | CMG00020 | 01-A B
4 | 1 |Bottom Radiator Seal CMG00022 | 01-A
5 1 |Bottom Water Hose CPK00045 | 01-A ]
| 6 1 |Radiator Bracket CMF00263 | 01-A |
[ 2 |Radiator F Rubber Mount CPCO00105 | 01-A
| 8 2 |Radiator AV Mount Washer CMF00399 | 01-A
" i 1 |Radiator Bobbin (30mm Diameter) CPC00106 | 02-A |
10 | 4 |M8x20 Dome Head Bolt CPB00183 | 01-A
11| 6 M8 Lock Nut CPB00029 | 01-A
12 | 1 |Outlet Water Pipe CPK00124 | 01-A
[ 13a | 2 [1/2"BSP Bung CPFO0032 | 01-A
13b | 1 [1/2"BSP - 7/8" JIC M/M Adaptor CPF00096 | 02-A |
14 | 1 [7/8" JIC 90° For 5/8" Hose CPF00136 | 04-A
45 | 1 |3/4"BSP - 3/4" JIC M/M Adapter CPF00007 | 01-A B
16 | 4 [3/4" Bond Seal CPF00057 | 01-A
17 | 2 [3/4"BSP Bung _  SPF0O0037 | O1-A
18 | 2 |Breeze Hose Clip (27-51mm) CPC00095 | 01-A
| 19 | 3 |Breeze Hose Clip (40-64mm) 'CPC00096 | 01-A
20 9 M8 Spring Washer CPB00104 | 01-A o
21 | 15 |M8 Flat Washer ) CPB00321 | 01-A
22 | 9 |M8x20 Hex Head Bolt | cPBODD12 | 01-A
23 | 1 |[3/4"BSP-1"1/16 JIC M/M Adapter | CPF00019 | 01-A
| 24 | 2 [1/2" Bond Seal CPF00056 | 03-A
25 | 2 |M10x30 Hex Head Bolt CPB00021 | 01-A
| 26 | 2 [M10Flat Washer CPB00032 | 02-A
27 2 |M10 Spring Washer CPBO0053 | 01-A
. 28 | 2 |M10 Lock Nut CPB00262 | 01-A B
20 | 2 |M6x20 Hex Head Bolt CPB00044 | 01-A ]
30 | 2 |M6 Flat Washer CPB00060 | 01-A
|_ Mote:

ltems 13b & 14 Are Only Used When The Cabin Heater Option Has Been Chosen.




@ Ref No: CM40004 Rev: 02-A [Rev Date: 14/05/2012 SEETIGF-|
v 2 |Title: Bonnet Assembly 04

1

https://www.forkliftpdfmanuals.com/




@fﬁ Ref No: CM40004 Rev: 02-A zﬁev Date: 14/05/2012 |SECTION
=) v
%y 42 | Title: Bonnet Assembly 04
- Parts Table ]
ITEM [ QTY. ~ DESCRIPTION PART NO. | REV. [SERIAL BREAK
1 1 |RH Side Door CMP00007 | 07-A
| 2 1 |LH Bonnet Assembly CMPOOO16 | O7-A
3 | 1 |RH Bonnet Assembly CMP00029 | 02-A
4 1 |Air Filter Kit (GO7-0009/HO0) See Section 10| 01-A | -
Ly 1 |Cabin External Worklight CPEODOOE | 01-A
5a | 1 |H3Work Light Bulb 12v 55w | CPE00069 | O1-A
| 6 1 |[Bonnet Handle CPC00026 | 01-A
7 2 |Bonnet Hinge CPB00055 | 06-A J
| 8 1 |Gas Strut Assembly | CPHYD119 | 01-A
9 1 |Top Bubble Draught Excluder CPCO0017 | 01-A
10 | 1 [3.5mm Edge Trim - Narrow CPC00048 | 02-A
11 1 |[70-90mm Hose Clip CPRO0172 | 01-A o
12 | 11 |M8x20 Dome Head Bolt CPB00183 | 01-A
| 13 | 13 |M8 Flat Washer CPB00321 | 01-A
14 | 15 |M8 Lock Nut CPB00029 | 01-A
115 | 1 IM10 Lock Nut | CPB00262 | 01-A
16 | 1 IM10 Flat Washer CPB00032 | 02-A
o 1 |Grommet for Work Lights CPE00O77 | 01-A
| 18 2 IM5x10 Pan ‘Head Screw CPB00056 | 02-A o
19 | 4 M8 Flat Washer B CPB00321 | 02-A
| 20 | 2 |M8x30 Hex Head Bolt CPB00135 | 01-A
21 2 |Clip Male CPC00076 | 01-A
22 | 11 |M5Flat Washer CPB00128 | 01-A
723 | 4 M5x20 Hex Head Bolt CPB00145 | 01-A
24 |7 |M5 Nylon Lock Nut CPB00147 | 01-A
| 25 1 |Convex Bonnet Mirror (Optional Extra) | CPG00032 | 01-A | il
26 1 [Bonnet Mirror Bracket (Optional Extra) | CMP00025 | 01-A
|27 | 1 |CED Work Lamp (Optional) CPE00236 | 02-A

@ COMBILIFT LTD. 2012

https://www.forkliftpdfmanuals.com/




77 5\ [Ref No: CM40005

Rev: 04-A [Rev Date: 15/05/2012

\_y 27 | Title: Hydraulic Tank Assembly

SECTION

05

@ COMBILIFT LTD. 2012 https://www.forkliftpdfmanuals.com/




7 75, |[Ref No: CM40005 Rev: 04-A [Rev Date: 15/05/2012 [SECTION
' Title: Hydraulic Tank Assembly 05
B Parts Table
[ ITEM | QTY. DESCRIPTION PART NO. | REV. [SERIAL BREAK
1 1 —‘H;.fdrau!m Tank Assembly CMHO00026 | 06-A 9969
{ 2 Brake Valve See Section 11.1] 01-A
=5 In Tank Filter Assembly (MPF1841) | CPHY0072 | 02-A | 9969
“3a | 1 |G-Hing In-Tank Filter (Cap Seal) (3a) | CPSKO0089 | 01-A 9969
| 3b 1 |O-Ring In-Tank FE_I_te_r_%@ﬂwl Seal) (3b) | CPSKO088 | 01-A 9969
I 1 |O-Ring In-Tank Filter (Tank Seal) (3c) | CPHYD0S1 | 03-A 9969
3d 1 |O-Ring In-Tank Filter (Filter Seal) (3d) | CPSK0087 | 01-A | 9969
| 3e 1 lIn-Tank Filter Element CPHY0076 | 01-A | 9969
3f 1 |In-Tank Filter Spring CPHY0082 | 01-A 9969
~4 | 1 [Filler Cap Assembly (Ref 08 195004) | SPHY0032 | 01-A |
I 5 | 1 |Suction Filter Assembly CPHY0019 | 03-A
~ ba 1 |Suction Fﬂlar Element CPHYO0O012 | 04-A |
| & 1 |In Tank Strainer Filter CPHY0015 | 01-A
e 1  |Hydraulic Tank Oil Level Gauge CPHYOO008 | 02-A
8 1 |Hydraulic Tank Air Breather CPHYD040 | 03-A
| 9 1 |Inspection Panel CMHO00001 | 03-A |
10 1 |Inspection Cover O-Ring Seal | - CPHYO0011 | O1-A |
| 11 1 |0.5 Bar Non Return Valve - 3/4"BSP | CPF00079 | 01-A
12 1 |Clip Female CPCO00077 | O1-A
13 2 [1"1/4 BSP - 1" 5/16 JIC MM Adapter | CPFO00TD | 01-A |
| 14 2 |1"1/4 Bond Seal | SPF00013 | 01-A
15 6 |M6 Flat Washer CPB0O0060 | 01-A
16 6 |M8& Spring Washer CPB0O0126 | 01-A
| 47 | 6 |M6x12 Hex Head Bolt CPB00031 | 01-A =
18 | 1 [1/2"BSPBung CPF0O0032 | O1-A
|_1E 1 |1/2"Bond Seal CPF00056 | 03-A
20 | 4 |M10x30 Socket Cap Bolt CPBO0046 | 01-A
] 6 IM5x30 Hex Head Bolt CPB00143 | 01-A
!'_i’—ff g  |M10 Spring Washer CPB00053 | 01-A
23 9  IM10 Flat Washer CPB0OD032 | 02-A
| 24 4 |3/8" Bond Seal CPFOD055 | 01-A
| 25 5 IM10x25 Hex Head Bolt CPB00D187 | 01-A
26 2 M8 Flat Washer CPB00321 | 02-A il
|27 |2 |MBx20 Hex Head Bolt CPBO0012 | 01-A
28 2 |3/4" Bond Seal cPFO0057 | 01-A
29 2 |9/16" JIC Tee MIFIM CPFO0003 | 01-A
| 730 | 1 [3/4"BSP-3/4" JIC MIM Adapter CPF00007 | 01-A
31 1 M1"BondSeal | CPFO0058 | D1-A
. 32 | 1 [1"BSP - 1" 5/16 JIC M/M Adaptor CPF00183 | 01-A 1
I 33 10 |M5 Flat Washer CPB00128 | 01-A |
34 | 2 |MB Spring Washer CPB00104 | 01-A
| 35 2 |M5 Nylon Lock Nut B CPB00147 | 01-A | ]
36 | 2 |M5x20 Hex Head Bolt CPB00145 | 01-A

© COMBILIFT LTD. 2012

https://www.forkliftpdfmanuals.com/




Ref No: CM40006 Rev: 01-A Rev Date: 15/05/2012 SECTlﬁF-'
Title: Diesel Tank Assembly 06 |

®— |

https://www.forkliftpdfmanuals.com/




( Ref No: CM40006 Rev: 01-A Rev Date: 15/05/2012 |SECTION
@ @ Title: Diesel Tank / Assembly 06
cma Part& Tahle S — il A =
TTEM[QTY. | DESCRIPTION PART NO. | REV. |SERIAL BREAK
1 1 |Diesel Tank (No Fuel Gauge) CMDO0012 | 05-A
| 1 1 |Diesel Tank (Fuel Guage) CMDO00019 | 04-A
T2 1 Diesel Cap 60000 Series Vented | CPCO0008 | 01-A a
T |Diesel Tank Low Level | Fuel Switch | CPEDQOO48 | 01-A
|_4 1 |[Electric Fuel Pump (1G610-52001) CPKO0070 | O1-A
5 | 1 [Inline Diesel Fuel Filter CPKO00056 | 01-A
| 6 | 1 |FuelFilter (1907743012) CPK00009 | 01-A
6 1 |Fuel Filter With Primer (Optional) CPKO0271 | 01-A
| _6a | 1 |Fuel Filter Element CPKO0004 | 02-A
7 1 |Fuel Gauge Sender (Optional Extra) NPEDODOSZ | 01-A
8 5 M5x%16 Hex Head Bolt CPB00127 | 01-A
9 5 |M5 Flat Washer CPB00128 | 01-A
10 5 M5 Spring Washer CPBO0O204 | D1-A
11 | 8 [M10 Flat Washer CPB00032 | 02-A
12 6 [M10 Spring Washer CPEDDDES 01-A
F 13 6 |[M10x30 Hex Head Bolt CPB0O0021 | 01-A
14 2 [1/2" BSP Bung CPF00032 | 01-A 1
15 | 2 |1/2"Bond Seal CPF00056 | 03-A
| 16 1 [9/16" JIC 45" Pipe End CPF00128 | 01-A
17 | 1 |9/16" JIC 90° Pipe End | CPF00372 | 01-A
| 18 | 2 |M8 Lock Nut CPB00029 | 01-A
19 | 4 |M8 Flat Washer CPB00321 | 01-B
i 20 2  |M8x30 Hex Head Bolt CPB00135 | 01-A
! 21 2 |M8x12 Hex Head Bolt CPB0O0139 | O1-A
22 8 [|13mm Jubilee Clip - CPBOD274 01-A
| 23 | 1 [8mm Fuel Line (Tank To Inline Filter) | CPKO00064 | 01-A
24 1 |6Bmm Fuel Line (Engine Bleed to Tank)| CPKO00065 | 01-A
L-EE 1 [8mm Fuel Line (Inline Filter to Pump) | CPK00066 | 01-A
26 1 |8mm Fuel Line (Fuel Pump to Main Filter) | CPKO00067 | 01-A
27 1 |8mm Fuel Line (Fuel Filter To Engine) | CPK00068 | 01-A

@ COMBILIFT LTD. 2012

https://www.forkliftpdfmanuals.com/




775 [Ref No: CM40006.1 Rev: 01-A [Rev Date: 15/05/2012 [SECTION
Title: Gas Bottle Carrier Assembly 06 |

@ COMBILIFT LTD. 2012 https://www.forkliftpdfmanuals.com/ |




Rev Date: 15;05;’201 2

R IRﬁ':f No: CM40006.1 Rev: 01-A SECTION
\y 27 | Title: Gas Bottle Carrier Assembly 06
SR, : i Parts Tahle i = T T ST PR ST PR NP T
LITEM [ QTY. | DESCRIPTION PART NO. | REV. SERIAL BREAK

1 1 I5|Idll"19 Gas Botlle Carrier Base CMLOD0O59 | 01-A |
| 2 | 1 |Sliding Gas Bottle Carrier Tray - CMLO0060 | 02-A
3* 1 [Standard Gas Bottle - CPV00062 | 01-A
4 | 2 [Sliding Rail (102-691) CPLO0171 | D1-A
5 1 |LPG Strap CMLO0092 | 02-A
6 | 1 |RH Carrier Strap CML00087 | 01-A
| 7 | 2 |Hinge CPB00055 | 01-A
8 1 |Gas Tank locator Pin CPB00O173 _Q_j]__—_ﬁ !
| 9 | 1 [Gas Carrier Latch | cPL00277 | 01-A
10 | 1 1§ F‘«nh-Luce Fastenm_ CPB00090 | 01-A
11 2 |M10 Collar Nut | CPB00300 | 03-A
a2 | 8 [Maxi2 Countersunk Bolt CPB00299 | 01-A
13 | 6 |M5x12 Countersunk Bolt CPB00245 | 01-A
| 14 4 |14mm Single Pipe Clamp CPF00081 | 01-A __
15 2 |14mm Single Pipe Clamp Top CPF00065 | 01-A
16 | 8 |M8x20 Dome Head Bolt CPB00183 | 01-A
IT?_ 8 |M8 Lock Nut CPB00029 | 01-A ]
18 | 1 M12 Flat Washer CPB00082 | 01-A
|19 | 1 |M12 Nylon Lock Nut CPB00123 | O1-A
20 | 4 |M6x35 Hex Head Bolt CPB00301 | 02-A
| 21 | 4 |M8x25 Hex Head Bolt CPB00040 | 01-A
22 | 4 M8 Spring Washer CPB00104 | O1-A
23 4 M8 Flat Washer CPB00321 | 02-A
| 24 | 1 |Strainer Filter (Tier 2 & Tier 3 Only) CPL00282 | O1-A
25 1 |Gas Low Level Valve Sensor CPGO0046 | 01-A
| 26 | 1 [1/4"NPT FIF Fitling (6328604000) CPL00337 | 01-A
27 | 1 |LPG Bottle Coupling (8516160200) | CPL0O0090 | 01-A
| 28 | 1 |LPG FuelLine Bulkhead (6300000444) | CPLO0087 | 01-A f
29 1 |LPG Prsssure Relief Valve (5438650000) | CPLOOOBE | O1-A
30 | 1 [1/4"M-1/8"F-1/4F NPT Tee (630230040) | CPLF0007 | 01-A
31 |5 [1/4" NPT 90 MIF Fitting (6311604000) | CPLF0008 | 01-A N
32 | 1 [1/4"NPT M/M Fitting (6328004000) CPLF0012 | 01-A
| 33 3 |14 NPT - 3/8" SAE Flare Filting (6304806040) | CPLF0009 | 01-A
34 | 1 |High Pressure Hose, DIN 4815/4 - 2300mm | CPL00089 | 01-A
| 35 | 1 [High Pressure Hose, Din 4815/4 - 1250mm | CPLO0088 | 01-A
Mote:

1.  Machine Serial Number Must Be Quoted When Ordering Parts Marked With *
2. ltems 25 - 35 Can Be Ordered As A Kit;
«  CPGO0067 Gas Hose Kit - Non Certified & Tier 4

@ COMBILIFT LTD. 2012

«  CPGO00035 Gas Hose Kit-Tier2 & 3

https://www.forkliftpdfmanuals.com/




07

Rev: 03-A |Rev Date: di.sma;zmz sgcﬂaﬂ'

Ref No: CM40007
Title: Cabin Assembly - |

https://www.forkliftpdfanuals.com/

@ COMBILIFT LTD. 2012




‘u

"-Ii'l

=

Ref No: CM40007

Rev: 03-A [Rev Date: 05/06/2012 | SECTION

% Title: Cabin Asaemhiy -1 07
B _ Parls Table 1
UTEM |QTY.| DESCRIPTION PART NO. | REV. | SERIAL BREAK
K 1 |PVC Seat (194430) CPC00117 | 03-A
| 1 | 1 |Fabric Seat CPCD0101 | 01-A |
2 1 |Valve Chest Assembly See Section12 | 01-A
3 | 1 |Steering Motor | See Section12.1| 01-A |
"4 | 1 |inching Pedal Assembly See Section 8 | 04-A
B 1 |Accelerator Pedal Assembly See Section 8.1 | 02-A —
| 6 1 |Accelerator Cable Bracket CMC00096 | 02-A
7 | 1 |Steering Column Assembly CPS00019 | 04-A
8 | 1 |[Steering Wheel CPS00024 | 01-A
9 1 |Cabin Head Rest CPC00043 | 01-A
10 1 |Lever Dash Panel CMC00164 | 05-A
|40 | 1 |Joystick Dash Panel (Opfional) | CMC00163 | 02-A
11 1 |4 Lever Dash Panel - Cover Spacer | CMC00328 | 03-A
| 11 | 1 |6 Lever Dash Panel - Cover Spacer | CMC00337 | 01-A
12 1 |4 Lever Dash Panel Cover CMC00336 | 01-A
|___1_2__ 1 |5 Lever Dash Panel Cover | CMC00338 | 01-A
13 1 |HDS20 Joystick (Optional) NPHYQ0O07 | 05-A B
14 1 |[Temperature Control Valve CPC00058 | D1-A
| 15 | 1 |M10x60 Hex Head Bolt CPB00004 | 01-A
16 | 4 |M10x30 Hex Head Bolt CPB00021 | 01-A
| 17 | 1 |M10x20 Hex Head Bolt CPB00081 | 01-A
18 | 4 |M10 Spring Washer CPB00053 | 01-A
f'jﬂ | & [M10 Flat Washer | CPB00032 | 02-A
20 1 |M10 Long Nut CPB00266 | 01-A
21 | 1 IM10 Nut CPB00050 | 01-A
| 22 | 12 |M8x20 Hex Head Bolt | CPB000D12 | 01-A
23 4 |M8 Spring Washer GPBEIM 04 | D1-A
. 24 | 27 |M8 Flat Washer CPB00321 | 02-A )
' 25 | 8 |M8 Lock Nut CPB00029 | 01-A
26 | 7 _|M6x25 Hex Head Bolt CPB00256 | 01-A
|27 | 3 |M6 Penny Washer CPB00421 | 01-A | B
28 3 |M6x20 Hex Head Eh::vit CPB00044 | D1-A il
| 29 | 4 |M6x20 Dome Head Bolt | cPBO0251 | 01-A
30 | 10 |M6 Flat Washer CPB00060 | 01-A i
| 31 3 |M6 Lock Nut CPB00047 | D1-A
32 | 4 |M5x16 Counter Sunk Bolt CPBO0265 | 01-A
33 2  [M4x12 Countersunk Screw CPB00246 | 01-A i
| 34 7 |M6 Spring Washer ~CPB00126 | O1-A i

® COMBILIFT LTD. 2012

https://www.forkliftpdfmanuals.com/




COMBILIFT| CABIN PEDALS RotNo. o cTiON T,

https://www.forkliftpdfmanuals.com/



Ret No.

JOMBILIFT| CABIN PEDALS o oo7.4.01 |SECTION 7.1
Parts List
Itern| Qty Description Ref No Serial Break

INCHING PEDAL BRACKET

CMCO0036—-00

1
2 | 1 |INCHING PEDAL PIN CPC00046—00
3 | 2 [TENSION SPRING BRACKET CMC00057-00
4 | 1 INCHING VALVE CPHY0165—00
"B | 1 INCHING PEDAL CPC0O0097-00
7 | 4 [M10 INCHING PEDAL BUSHING |CPC00047-00
8 | 2 |TORSION SPRING2 CPC00045-00
"9 | 1 [TENSION SPRING CPC0O0002—-00
10 | 1 [ACC PEDAL CPCO0069-00
11| 1 [ACC CABLE (DIESEL) CPL0O0076-00
11] 1 [AcC CABLE (GAS) CPLO0001-00
12 | 1 |ACC CABLE CLEVIS CPC00027-00
13| 1 |[cLEVIS PIN CPC00091-00
14 | 1 [acC PIN CPCO0046—00
15| 4 M6 FLAT WASHER ZINC CPB00060—00
16 | 3 [M6 LOCKNUT CPB0O0047—-00
17| 8 [M7%20 CPC0O0074—00
18 | 2 M8 X 40 SOCKET CAP BOLT |CPB00020-00
19 | 4 [M8 FLAT WASHER ZINC CPB0O0015-00
20 | 4 |M8NUT CPB00049—00
21| 1 |ACCELERATOR PEDAL ASS CPC00069-00
22 | 2 IM8X20 HEX SET SCREW CPB0O0012-00
(GRADE 8.8)

23| 1 [SWIVEL CLAMP FOR ACC/CABLE |CPLOOOO4—-00
24 | 1 [ACC CABLE TIER 2 ENGINE CPLO0O134—00

(USA)

https://www.forkliftpdfmanuals.com/




Combilift Ltd Parts Diagram Model:C4000 |Section:08
CABIN ASSEMBLY (UPPER) e | R po06.04

0060

https://www.forkliftpdfmanuals.com/



Combilift Ltd Parts Diagram Model:C4000 | Section 08
Last Updated: |Ref No:
CABIN ASSEMBLY (UPPER) 01/03/07 CM40008-04
Parls List

ltem | Qty Description Ref No Sarial Break
1 | 1 |STANDARD CAB DOOR WITH BARS (HALF DOOR) CABOO204-00
i | 1 |STANDARD CAB DOOR WITH SLIDING GLASS WINDOW CABOO194-01
1 | 1 |WIDE CAB DOOR WITH SLIDING GLASS WINDOW CABOO195-00
2 1 |DOOR GLASS CRGOO000-00
3 | 1 |SQUEEZE LOCK ASSEMBLY CPCODODS-00
4 | 1 |PASTIC COVER KIT FOR SQUEEZE LOCK CPCO00G1-00
| & 1 |SQUEEZE LOCK STEMNGTHEMER PLATE CPCO0060-00
| 6 | 1 |DOOR LATCH SUPPORT (MALE) CMCDD302-00
7 | 1 |[WINDOW HANDLE ASSMBLY CPCO0032-00
g | 1 [OUTER DOOR HANDLE CPCO0006-00
o 1 |OUTER DOOR HANDLE KEY CRCOO028-00
10 | 1 |OUTER DOOR HANDLE GASKET KIT CPCO0063-00
11 | 1 |DOOR BEADING (SIDE BUBBLE DRAUGHT EXCLUDER) CPCO0016-00
12 | 1 |GREY WEBBING CHECK STRAP CPCO0042-00
13 | 1 |CAB SIDE GLASS R.H. CPGOO022-01
14 | 1 |REAR WINDOW CPGDDD29-00
15 | 1 |REAR WINDOW FRAME CPGODOZT-00
16 | 1 |REAR WINDOW FRAME BASE CRGOODZE-M1
17 | 1 |CAB FRONT GLASS L.H. CPGOO03S-00
18 | 1 |CAB FRONT GLASS R.H. CPGO0040-00
19 | 1 |CANOPY ROOF GLASS CPGOODA2-00
20 | 1 |GLASS PRIMER BLACK CRPCO0050-00
21 | 1 |BONDED SEALER FOR GLASS (BLACK) CPCO0051-00
22 | 1 |DRIP CHECK SEALER (CLEAR) CPGO0D38-00
23 | 2 |WINDOW HINGE CPCO0040-00
24 | 2 |RUBBER SEAL PLUS INSERT CPCO0054-00
25 | 1 |WINDOW BEADING CPCO0016-00
26 | 1 |DOOR LATCH STRIKER PIN CPCO00030-00
27 | 1 |DOOR LATCH STRIKER PIN PLATE CPCO0031-00
28 | 1 |DOOR LATCH STRIKER PIN PLATE (FOR WIDE DOOR ONLY)  [CMC00179-04
29 | 1 |HEAD REST CPCO0043-00
a0 | 1 |REAR ACCESS PANEL CMCO0150-02
31 | 1 |3.5MM EDGE TRIM CPCO0048-00
32 | 1 |HEATER TEMP CONTROL SWITCH (OPTIONAL) CPCO0058-00
33 | 2 |WELD ON HINGE SET (INCL'S GREASE NIPPLE & WASHER)  |CPCO0044-00
34 | 1 |8MM EDGE TRIM CPC00009-00
a5 | 4 (&M FLAT WASHER CPBOODTS-00
36 | 2 |&MM LARGE FLAT WASHER CPBOOOT1-00
37 | 3 [M8LOCK NUT CPBO0049-00
38 | 2 |M8x20 HEX HEAD BOLT |CPBOOD12-00
39 | 1 [M8x65 HEX HEAD BOLT |CPBO00S4-00
40 | 4 |[MBxd0 COUNTER SUNK BOLT {CPBO0OTO-00
41 | 2 [MBx30 COUNTER SUNMK BOLT |CPRO0DES-00
42 | 4 [M5x20 COUNTER SUNK BOLT CPBO0044-00
43 | 2 |6MM FLAT WASHER |CPBO00S0-00
44 | 2 M6 LOCK NUT CPBOO04T-00
45 | 4 |MGx20 HEX HEAD BOLT CPBOOOE4-00
46 | 2 [10MBM FLAT WASHER CPBOOO3Z-00
47 | 2 |M10x20 HEX HEAD BOLT CPBO0OE1-00

https://www.forkliftpdfmanuals.com/




Combilift Ltd Parts Diagram Model:Cc4000 | Section 08
CABIN ASSEMBLY (UPPER) CONTD. |45 tedated: |RefMo:

https://www.forkliftpdfmanuals.com/



Combilift Ltd Parts Diagram Model:c4000 | Section 08
CABIN ASSEMBLY (UPPPER) CONTD. [“8%/03%°®" |Ri40008.1-00

Parls List |
ltem| Cly Description Ref No Serial Break
1| 2 |WIPER ARMS CPCO00019-00
2 | 2 |WIPER BLADE CPCO0020-00
3 | 2 |[WIPER MOTOR CPED0022-00
4 | 2 |SHAFT COMPLIMENT KIT CPB0O0015-00
5 | 3 |[WORK LIGHT CPEQOD0E-00
6 | 1 |FLASHING BEACON CPEQD0BE-00
7 | 1 |DOOR LATCH SUPPORT (FEMALE) CMC00319-00
8 | 1 |12V IN-CAB FAN CPEDO119-00
9 | 1 [LOWERED BEACON MOUNTING PLATE (OPTIONAL) CMC00238-00
10 | 3 |10MM FLAT WASHER CPB00032-00
11| 3 [M10 LOCK NUT CPBO00S0-00
12 | 2 [MBx20 HEX HEAD BOLT CPBO0044-00
13 | 3 |M5 LOCK NUT CPBOD0S8-00
14 | 3 |M5x25 SLOTTED PAN HEAD CPBO00S57-00
15 | 3 |M5x16 SOCKET CAP BOLT CPB00247-00
16 | 1 [MBxd45 HEX HEAD BOLT CPB00058-00
17 | 1 |MBNUT CPBO00023-00
18 | 1 |8MM WASHER CPBO0015-00

https://www.forkliftpdfmanuals.com/



. [Ref No: CM40009 Rev: 03-A [Rev Date: 24/03/2010 [SECTION

« 27| Title: LPG Exhaust Assembly 09
™\
a0t I I~
Wolosetelen |
SR
“”Eguzﬂﬁ mo —{5)
®

© COMBILIFT LTD. 2009

—

https://www.forkliftpdfmanuals.com/




|Rev: 03-A Rev Date: 24/03/2010 | SECTION

755, [Ref No: CM40009

Title: LPG Exhaust Assembly 09
Parts Table -

ITEM | aTy. DESCRIPTION PART NO. | REV. |SERIAL BREAK
i 1 |Noise Reduction Silencer CPK0O0184 | 01-A o
2 1 [Tier 1 RB Engine Flexi CPLOD361 | 01-A 15468
3 1 |[Exhausl Manifold Gasket CPLO0343 | 01-A 15468
4 1 |Exhaust Guard New C4000 CMX00001 | 01-A
5 1  |Exhaust Guard Assembly (Goal Post)] CMF00324 | 01-A
6 2 [§7mm Exhaust Clamp CPV00033 | 01-A

I~ 7 1 |Back - Up Alarm 12V CPEC0DD59 | 01-A
8 1 |lsolator Swilch Kit CPEQ0O121 | 01-A
fa 1 |Isolater Swilch Key CPE00122 | 01-A
9 10 |M8 Flat Washer CPB0O0321 | 02-A
10 10 M8 Spring Washer CPB0O0104 | 01-A
11 4 [M8 Hex Nut CPBO0048 | 01-A
12 2 |M10 Flat Washer CPB00032 | 01-A il
13 2 |M12 Flat Washer CPB00082 | 01-A
14 4  |M6 Flat Washer CPBOOD60 | 01-A
15 4 M6 Spring Washer CPB0O0126 | 01-A
16 4 |M6x20 Hex Head Bolt CPB0O0044 | 01-A
17 2 IM10 Spring Washer CPB0O0053 | 01-A
18 2 |M12 Spring Washer CPB00074 | 01-A
19 2 |M10x30 Hex Head Bolt CPB00021 | 01-A
20 3  IM8x30 Hex Head Bolt CPBD0135 | 01-A
21 3 |[M8x14 Hex Head Bolt CPB00236 | 01-A
22 2 IM12x40 Hex Head Bolt CPBO00DS | 01-A

Mote:

@ COMBILIFT LTD. 2009

* Machine Serial Number Must Be Quoted When Ordering Item 1.

https://www.forkliftpdfmanuals.com/



Combilift Ltd Parts Diagram Model:c4000 | Section 09
LPG EXHAUST ASSEMBLY 7 e

https://www.forkliftpdfmanuals.com/



Combilift Ltd Parts Diagram Model:c4000 | Section 09
LPG EXHAUST ASSEMBLY HAn07 | Ca0009-02 |
Parls List
ltem | Qty Description Ref No Serial Break
1 | 1 [2WAY CATALYTST CPV00202-00
1 | 1 [3WAY CATALYTST CPV00203-00
2 | 1 |FLEXIBLE EXHAUST PIPE CPV00165-00
3 | 1 |HEAT SHIELD STANDARD CMX00001-00
3 | 1 |HEAT SHIELD (OPTONAL) * CMX00007-00
4 | 1 |CATALYTIC SUPPORT (OPTIONAL) |CMX00005-00
5 | 1 |CATALYTIC SUPPORT MOUNTING  |CMX00006-00

ARM *
6 | 2 [57MM EXHAUST CLAMP CPV00033-00
7 | 1 |BLEEPER CPED0059-00
8 | 1 [ISOLATER SWITCH CPE00121-00
9 | 1 [ISOLATER SWITCH KEY CPED0122-00
10 | 1 |EXHAUST GUARD ASSEMBLY CMFD0324-01
11 | 4 |6MM FLAT WASHER CPB00060-00
12 | 4 |M6X20 HEX HEAD BOLT CPB00044-00
13 | 10 |8MM FLAT WASHER CPB00015-00
14 | 4 |8MM SPRING WASHER CPB00104-00
15 | 4 M8 NUT CPB00049-00
16 | 3 [M8 LOCK NUT CPB00029-00
17 | 1 |M8X35 HEX HEAD BOLT CPB00039-00
18 | 2 [M08X45 HEX HEAD BOLT CPB00042-00
19 | 5 [10MM FLAT WASHER CPB00032-00
20 | 3 |M10X20 HEX HEAD BOLT CPB00081-00
21 | 2 |M10X35 HEX HEAD BOLT CPB00018-00
22 | 2 [12MM FLAT WASHER CPB00082-00
23 | 2 |M12X35 HEX HEAD BOLT CPB00227-00

*FITTED WHEN CATALYTIC SUPPORT OPTION IS FITTED

https://www.forkliftpdfmanuals.com/



Combilift Ltd

Parts Diagram Model:C4000

Section 09

DIESEL EXHAUST ASSEMBLY Lagéfﬁﬁ}’tf’?'fe'ji

Ref No:
CM40009.1-02

https://www.forkliftpdfmanuals.com/




Combilift Ltd Parts Diagram Model:C4000 | Section 09
ast Updated: [Ref No:
DIESEL EXHAUST ASSEMBLY o e oe 1.03
Parts List
Item | Qty Description __Ref No Serial Break
1 | 1 |STANDARD EXHAUST CPV00177-00 ]
1 1 |2 WAY CATALYST CPV00202-00
2 | 1 |HEAT SHIELD CMX00001-01
3 | 1 |FLEXIBLE EXHAUST PIPE CPK00008-00
4 | 2 |57TMM EXHAUST CLAMP CPVD0033-00
5 | 1 |BLEEPER CPED0D0S59-00
6 1 |ISOLATER SWITCH CPE00121-00
7 | 1 |ISOLATER SWITCH KEY CPED0122-00
8 | 1 |[EXHAUST GUARD ASSEMBLY CMF00324-01
9 | 4 |6MM FLAT WASHER CPBO0060-00
10 | 4 |MBX20 HEX HEAD BOLT CPB00044-00
11 | 4 |BMM FLAT WASHER CPE00015-00
12 | 4 [BMM SPRING WASHER CPB00104-00
13 | 4 [M8 NUT CPB00049-00
14 | 5 |10MM FLAT WASHER CPB00032-00
15 | 3 |M10X%20 HEX HEAD BOLT CFBO00081-00
16 | 2 |M10X35 HEX HEAD BOLT CPBO0018-00
17 | 2 [12MM FLAT WASHER CPB000&2-00
18 | 2 |M12X35 HEX HEAD BOLT CPB00227-00

https://www.forkliftpdfmanuals.com/




Real Mo:
CM40009.2-00

Model:c4000 | Section 09

Last Updated:

256/01/07

e

Parts Diagram

LPG EXHAUST ASSEMBLY - USA TIER I

Combilift Ltd

= T=T=T=T=T=T=I=l=l1=I=I=1=T~1=1-]
[=]=Ts]=]slsln]u]=]s]=]slnn]=]=]
=Tl=l=T=le]al=]al==]=]a]=1=]
==l o] m oo ]or o] oo oo L] e o [
SooooooooSoooo Do
Cooooooo o oD a0
e e e e e e e e e

https://www.forkliftpdfmanuals.com/




Combilift Ltd Parts Diagram Model:c4000 | Section 09
Last Updated: :
LPG EXHAUST ASSEMBLY - USA TIER Il SSI01I0r . |oM40009.2-00
Parts List
Item | Qiy __Description Ref No Serial Break
1 | 1 |3 WAY CATALYST CPG00062-00
2 | 1 |HEAT SHIELD (TIER Il GM) CMX00007-00
3 | 1 |FLEXIBLE EXHAUST PIPE CPV00262-00
4 | 1 [CATALYTIC SUPPORT ASSEMBLY  |CMX00005-00
6 | 2 [57MM EXHAUST CLAMP CPV00033-00
5 [ 1 [CATALYTIC SUPPORT MOUNTING |CMX00006-00
ARM
7 | 1 |EXHAUST FLANGE GASKET CPV00261-00
8 | 1 |ISOLATER SWITCH CPE00121-00
9 | 1 [ISOLATER SWITCH KEY CPE00122-00
10 | 1 |BLEEPER CPE00059-00
11 | 1 |EXHAUST GUARD ASSEMBLY CMF00324-01
12 | 4 |6MM FLAT WASHER CPB00060-00
13 | 4 |M6X20 HEX HEAD BOLT CPB00044-00
14 | 10 |8MM FLAT WASHER CPB00015-00
16 | 4 |8MM SPRING WASHER CPB00104-00
16 | 4 |[M8 NUT CPB00049-00
17 | 3 |M8 LOCK NUT CPB00029-00
18 | 1 |M8X35 HEX HEAD BOLT CPB00039-00
19 | 2 |M8x45 HEX HEAD BOLT CPB00042-00
20 | 7 [10MM FLAT WASHER CPB00032-00
21 | 2 [10MM SPRING WASHER CPB00053-00
22 | 2 [M1ONUT CPB00050-00
23 | 4 |M10X35 HEX HEAD BOLT CPB00018-00
24 | 3 [M10X20 HEX HEAD BOLT CPB00081-00
25 | 2 [12MM FLAT WASHER CPB00082-00
26 | 2 |M12X35 HEX HEAD BOLT CPB00227-00

https://www.forkliftpdfmanuals.com/




09

010 [SECTION

[Rev: 01-A [Rev Date: 26/03/2

Title: LPG Exhaust Assembly - Tier 3

Ref No: CM40009.3

[= =g

TEEe

Soad SeonoiouoaduoonD
R E L EE e

@ COMBILIFT LTD, 2009

https://www.forkliftpdfmanuals.com/



SECTION

& COMBILIFT LTD. 2009

B Ref No: CM40009.3 Rev: 01-A |Rev Date: 25/03/2010
Title: LPG Exhaust Assembly - Tier 3 09
Parts Table
ITEM | QTY. DESCRIFTION PART NO. REV. | SERIAL BREAK
1* 1 |Catalytic Converter - Tier 3 CPLO0328 | D1-A
2 1 |Tier 3 Flexi Exhaust CPLO02B8 | 01-A
3 1 |Exhaust Manifold Gasket CPLO0343 | O1-A
4 1 |Exhaust Flange Gasket CPV00261 01-A
5 1 |Exhaust Heat Shield LPG Engine CMX00007 | 01-A
6 T [Exhaust Guard Assembly (Goal Post)] CMF00324 | 01-A
T S 1 |Catalylic Support Mounting Arm - CMX00006 | 01-A
8 1 |Catalylic Converter Support CMX00005 | 01-A
9 2 |57mm Exhaust Clamp CPV00033 | 01-A
10 1 |Back - Up Alarm 12V CPEDOO59 | 01-A
11 1 |lsolator Switch Kit CPEOD121 01-A
11a 1 [|lsolater Switch Key CPEDO122 | O1-A
12 16 |M8 Flat Washer CPB0D321 | 02-A
13 10 |M8 Spring Washer CPB00104 | 01-A
14 4  |MB Hex Nut CPBO0049 | 01-A
15 3 |ME Lock Mut CPB0O0029 | 01-A
16 2 ]ME:ﬂiE Hex Head Bolt CPBO0D41 01-A
17 1 ]MBxBE Hex Head Bolt CPBOOO38 | 01-A
18 6 IM10 Flat Washer CPB00032 | 01-A
19 2 [M12 Flat Washer CPBO0082 | 01-A
20 4 M6 Flat Washer CPB000BO | 01-A
21 4 |M6 Spring Washer CPBO0O126 | 01-A
22 4 |MEH2D Hex Head Bolt CPBODD44 | 01-A
23 4 [M10 Spring Washer CPBO0053 | 01-A
24 2 |M12 Spring Washer CPBODO74 | 01-A
25 2 |[M10x30 Hex Head Bolt CPBO0021 | 01-A
26 3 |M8x30 Hex Head Bolt CPB0O0135 | 01-A
27 3 |M8x14 Hex Head Bolt CPB00236 | 01-A
28 2  [M12x40 Hex Head Bolt CPB0O0008 | O1-A
29 2 |M10 Nut CPBO00OS0O | 01-A
30 2  |M10 x 30 Hex Head Bolt CPBOO018 | 04-A
MNote:

* Machine Serial Number Must Be Quoted When Ordering ltem 1.

https://www.forkliftpdfmanuals.com/




A +. |Ref No: CM40010 Rev: 00 Rev Date: 31/04/08 |SECTION
“v 27 [Title: Air Filter Assembly 10

LPG AIR INTAKE PIPE

DIESEL AIR INTAKE PIPE

https://www.forkliftpdfmanuals.com/



]Raf No: CM40010 Rev:00 [Rev Date: 31/04/08 |SECTION

Title: Air Filter Assembly 10
Parts Table -
ITEM | QTY. _ DESCRIPTION FART NO. REV. |SERIAL BREAK
1 1 |Air Filter Kit CPK00135 | 01-A
2 1 |Donaldson Air Filter Element CPKOD144 | 01-A
3 1 |Dust Valve CPK00252 01-A
4 1 |Air Filter Mounting Bracket CPK00148 | 01-A
5 1 |Air Filter - Rain Water Seal CMP0O0022 | 01-A
6 1 |Air Filter Stack Cap/Rain Cap CPKO0149 01-A
7 2 [70-80mm Hose Clip CPBOD172 | 01-A
8 2 |40-64mm Breeze Hose Clip CPC00096 | 01-A
B 1 |3/8" BSP Extra Long Bulkhead VMPOD017 | 01-A
10 2 |M16 Flat Washer CPBO0045 | 01-A
11 1 |®15mm Hose for LPG Air Intake SPLO00GBO | 01-A
12 2 |18-25mm Jubilee Clip CPV00103 | 01-A
13 | 1 |Air Intake Pipe (Diesel) CPKDO173 | 01-A
14 1 |Air Intake Pipe (LPG Tier | & II) CPK00026 | 01-A
NOTE:

ITEMS LABELLED 1 TO 6 COME AS A KIT BUT CAN ALSO BE ORDERED INDIVIDUALLY

& COMBILIFT LTD, 2008

https://www.forkliftpdfmanuals.com/




FTE >\ Ref No: CM40011 Rev: 01-A [Rev Date: 20/07/2012 |[SECTION

e L
I‘*x&j;ﬁ [Title: 4-Port Changeover & 6-Port Diverter Valves 11 _ |
o
G |
m e
i
b
|_....
e
a5
i

Drive Circuit & Carousel 4-Port Chan
(Located On RH Platform Behind Hyd

(Located On LH Platform Under Cabin)

. L. —

Steering Circuit 6-Port Diverter Valve

mm—

Steering Circuit 4-Port Changeover Valve
(Located On LH Platform Under Cabin)

m—

%;} oy
AT
https://www.forkliftpdfmanuals.com/




"5 [Ref No: CM40011

Rev: 01-A [Rev Date: 20/07/2012

v 2 | Title: 4-Port Changeover & 6-Port Diverter Valves

SECTION
11

e ettt et e Parts Tahle . . e e -
| ITEM | QTY. DESCRIPTION PART NO. | REV. |SERIAL BREAK
B 1 |6-Port Diverter Valve (M9594/12) | CPHY0001 | 06-A |
| 1a | 2 |Diverter Valve O-ring (M9594/12) CPHY0027 | 01-A
1b 1 |Diverter Valve Solenoid (2375/1/1) CPHY0026 | 01-A
ic | 1 Solenoid Cap | CPHY0028 | 01-A
I =2 |3 |4-Port Changeover Vaive CPHY0005 | 02A |
2a 6 'Ghange:wer Valve O-ring - CPHY0120 | 01-A
| 2b | 3 [Changeover Valve Solenoid (617470) | CPHY0216 | 01-A
2¢ 3 |Solenoid Cap CPHY0028 | 01-A
| 3 | 10 |[1/2"BSP - 9/16" JIC M/M Adaptor CPF00014 | 02-A
4 | 18 |1/2"Bond Seal _ CPF00056 | 03-A S
5 4 [1/2"BSP - 3/4" JIC MIM Adaptor CPF00006 | 04-A
| 6 | 6 |M8Flat Washer CPB00321 | 02-A
g 2 M8 Spring Washer CPB00104 | 01-A
B 2 [M8x80 Hex Head Bolt CPB00043 | 01-A -
9 | 2 [M8BLockNut CPB00029 | 01-A | ]
| 10 | 2 |M8x60 Hex Head Bolt CPB00405 | 01-A
1|2 MBWeldinNut CPB00061 | 02-A _
12 1 -1-F'urt Ehangenver‘ Valve Brac:h:et CMF00033 | 01-A .
| 13 | 1 |6-Port Diverter Vaive Bracket CMF00329 | 01-A |

& COMBILIFT LTD. 2012

https://www.forkliftpdfmanuals.com/




%;E“{ Ref No: CM40011.1 ~ [Rev: 01-A Rev Date: 23/07/2012 sEchan|
é‘” > Title: Bleed Block & Brake Valve 11

@ COMBILIFT LTD. 2012 https://www.forkliftpdfmanuals.com/ |




Ref No: bm4uu111
<Q”&L‘> ef No:

Rev: 01-A Rev Date: 233'(]?_!2{112 ]SEETIDN

\ . /7 Title: Bleed Block & Brake Valve | 11
- ____ B Brake Valve - Parts Table _ B ]
ITEM | QTY. | DESCRIPTION PARTNO. | REV. |SERIAL BREAK
1 | 1 Bleed Block SPHY0024 | 01-A
| 2 1 |Brake Valve - CPHY0006 | 01-A
" 2a | 2 |Brake Valve O-Ring (12x2mm) CPHY0042 | 01-A 1
3 | 7 3/8"Bond Seal CPF00055 | 01-A |
T4 1 3/8" BSP Male Bung CPF00089 | 01-A
5 | B8 3/8"BSP - 9/16"JIC M/M Adapter "CPF00021 | 01-A -
6 | 1 [3/8"BSP-9/16" JIC M/F Adapter CPF00068 | 01-A
7| 1 [1/2"Bond Seal CPFO00S6 | 03A | |
8 | 1 |1/2"BSP -7/8" JIC M/M Adaplor SPF00012 | 02-A
9 | 1 916" JIC Tee MIFIM CPF00003 | 01-A o
10 | 1 [9/16" JIC 90" M/F Adapter CPF00069 | 01-A

@ COMBILIFT LTD. 2012 https://www.forkliftpdfmanuals.com/




Ref No.
CM40012-01

] SECTION 12

COMBILIFT STEERING MOTOR

- https://www.forkliftpdfmanuals.com/




COMBILIFT STEERING MOTOR S, |secrion 12

Item| Oty Deseription Ref. No. Serial Break
1| 1 [STEERING MOTOR UNIT cPSO0020-00 | |
2 | 3 |3/8” BSP 9/16" JIC AD MM CPFO0021-00
3|2 ]i/2" BOND SEAL | cprooos6-00 |

4 | 3 [3/8" BOND SEAL o CPFO0055-00
5|2 |i/2" BSP 7/8" JIC AD MM CPFO0096-00
6 | 4 M10 FLAT WASHER CPB00032—-00
7 | 4 [MTOX30 HEX HEAD BOLT CPB00021-00
8 | 4 M10 SPRNG WASHER CPBO0053—00




Ref No: CM40013 Rev: 01-A Rev Date: 01/12/2010 |[SECTION
Title: Wheel Motors Assembly _ 13 |

Rear Wheel Motor




; @@ Ref No: CM40013 Rev: 01-A Rev Date: 01 fli‘_ﬂ_ﬁlﬂ SECTION
Q227 [ Title: Wheel Motors Assembly 13
— Parts Table - Front Wheel Motors
SERIAL
ITEM [QTY. DESCRIPTION PART NO. | REV. | Barate
1 1 |Drive Motor - 260cc + Brake MCRO5 * | CPHY0218 | 01-B | 15780
"1 | 1 |Drive Motor - 260cc + Brake MS05 * | CPHY0O17 |
2 | 1 [1/4" Bond Seal CPFO0054 | 01-A
| 3 | 1 |14 BSP 9/16" JIC Male/Male Adapter SPF00027 | 01-A
4 | 2 |3/4" Bond Seal | CPF00057 | 01-A N
| 5 | 2 [3/4" BSP - 3/4" JIC Male/Male Adapter CPF00007 | 01-A
' 6 | 10 |Wheel Nut (MCROS --- R921852963) * | GPW00040 | 01-A | 15780 |
6 | 10 |Wheel Nut To Suit MS05 / MSE0S + | CPW00007 |
| 7 | 10 |Wheel Stud (MCROS ---- R921174862) « | cPwooo3s | 01-B | 15780 |
7 | 10 [Wheel Stud MS05 / MSEO5 (26279358) * | CPW00008 )
| B 1 |3/8" Bond Seal CPFO0055 | 01-A
| 9 | 1 [3/8" BSP - 9/16" JIC M/M Adapter CPF00021 | 01-A
| 10 | 1 [9/16" JIC 90degree M/F Adapter CPF00089 | 01-A | 15780
Note:
You "Must” quote the serial number of the truck when ordering the following
items: 18& 67 *
Parts Table - Rear Wheel Motor
SERIAL
|ITEM |QTY. DESCRIPTION PART NO. | Fafv. BREAK
1 | 1 |Rear Wheel Motor * cphy0107 | 03-A
| 2 | 1 [1/4" BSP Banjo Boll | CPF00102 | 01-A
3 | 2 [1/4"Bond Seal - CPFOD054 | 01-A
. 4 | 2 [3/4"BondSeal CPF00057 | 01-A
| 5 | 2 [3/4"BSP - 3/4" JIC Male/Male Adapler GPF00007 | 01-A
6 | 3 [3/8" Bond Seal CPF00055 | 01-A
7 | 1 |Long Extension Fitting - 3/8" BSP M/F CPF0O0148 | 01-A
B 1 |3/8" Banjo Bolt CPFO0097 | 01-A
| 9 | 1 |Bleed Hose w [ 33“""” 01-A
| 10 | 1 [Brake Hose | |See gj'*""“ 01-A
" 11 | 6 |Wheel Nut - R921854978 + | GCPWO0D18 | 02-A |
. - |Wheel Stud - R921174920 * | CPWOO0019 | 02-A
| 18 | 2 |Parker swivel Fitting 3/4" BSP CPHY0002 | 01-A
| Note:
You "Must" quote the serial number of the truck when ordering the following
| items: 1&9-12*
https://www.forkliftpdfmanuals.com/ @ COMBILIFT LTD. 2009




7 TE Ref No: CM40014 Rev:02  |Rev Date: 30/04/08
T . g
y4= |Title: Engine/Pump Assembly - Diesel

14

https://www.forkliftpdfmanuals.com/



Ref No: CM40014 lkev: 02 [Rev Date: 30/04/08 |SECTION

Title: Engine/Pump Assembly - Diesel 14

B Parts Table

ITEM | Q DESCRIPTION PART MO. REV. |SERIAL BREAK
1 1 urbo Diesel Engine CPKOO178 01-A
2 1 |Engine Oil Filter CPKODOO5 | O1-A
3 1 |Hydroslatic Orive Pump CPHY0066 | D2-A
4 1 |Gear Pump CPHY0156 | OT-A
5 1 |Gear Pump O-Ring CPSKD038 | O1-A
6 2 [Manifold Block B CPHY0130 | 01-A
7 1 |Coupling Flate Assembly CPKOO180 | D1-A
B 1 |Bell Housing CPRODTBD | OT-A

9 1 |Front Engine Mount CMKO0030 | 01-A
10 2 |Rear R.H. g_rgine Mount CMKDO0063 [ 01-A
1 2 |Rear L.H. Engine Mount CMKOD062 | 01-A
12 7 IM12x35 Hex Head Bolt (1.25 Set) CPB0D276 | 01-A
13 14 |M12 Flat Washer CPBOD082 | 01-A
14 4 |M14 Flat Washer CPBOD017 _| 01-A
15 3 |[Rubber Engine Mount | CPVO00005 | 01-A
16 3 |M12x100 Hex Head Bolt CPBO0288 | 01-A
17 3 |[Engine Mount Washer CMVOD028 | 01-A
18 3 [M12 Nylon Lock Nut CPB0D123 | 01-A
19 12 [1/2" Bond Seal CPFO0056 | 01-A
20 8 |1/2"BSP - 3/4"BSP M/M Adaptor CPF00006 | 01-A
21 5 |3/4" Bond Seal CPFOO057 01-A
22 4 |3/4"BSP - 3/4"JIC MIM Adaptor CPFO0007 | O1-A
23 4 [1/2" BSP Bung CPFO0D032 | 01-A
24 | 1 |M33-1"5/16 BSP M/M Adaptor CPFO0084 [ D1-A
25 T [M22 - 3/4"JIC MM Adaptor CPF00098 | O1-A ]
26 1 [M22 Bond Seal CPFOD156 | 01-A
27 2 |Mi4 - 9M6"JIC MIM Adaptor CPFO0025 | D1-A
28 2 |M14 Bond Seal CPFOD052 | 01-A
29 1 [3[M"BSP - 7/8"JIC MIM Adaptor SPFO0D10 | O1-A
30 1 [1"BSP - 1"5/16JIC M/M Adaptor CPF00183 | 01-A
31 1 [1" Bond Seal CPFO0058 01-A
32 2 |IM16 Flat Washer CPBO0045 01-A
39 2 |M16x50 Socket Head Bolt CPBOD152 | 01-A
34 2 [M12x30 Socket Head Bolt CPBOD153 | 01-A
35 8  |M10x25 Hex Head Bolt CPBO0187 | 01-A
36 | 14 |M10 Spring Washer CPBOD053 | OT-A
a7 8 IM10 Flat Washer CPB00032 | 01-A
38 6 [M8x14 Hex Head Bolt CPB00236 | 01-A
39 4 |M14x40 Hex Head Bolt (1.5 Set) ~ CPBO0OO150 01-A
40 2 }Eriue Manifold O-Ring CPHYDO0BE | 01-A
41 6 [M10x90 Socket Head Bolt CPBOD141 | 01-A
42 1 |Return Pipe Support Bracket - Diesel| CMKO0031 01-A
43 1 |Fan CPK00038 | 01-A
44 1 |M6 Flat Washer CPBO0060 | 01-A
45 1 |MBx12 Hex Head Bolt CPBO0D031 | O1-A
46 2  [M12x25 Hex Head Bolt (1.25 Set) CPB00287 | 01-A

@ COMBILIFT LTD. 2008

https://www.forkliftpdfmanuals.com/




@%D Ref No: CM40014.1a Rev: 03-A Rev Date: 17/07/2012|SECTION
&»L/? Title: Pump/Bell Housing Assembly - LPG 1 14 |

4 ®- ;P |




f;f;ﬁ |Ref No: CM40014.1a Rev: 03-A Rev Date: 17/07/2012 | SECTION
Z’x:f’ 'Title Pump/Bell Housing Assemhly LPG ‘ 14
f Parts Table e ———
ITEM | QTY. DESCRIPTION PART NO, | REV. SERIAL BREAK!
1 1 |Drive Pump (R902089912) - CPHY0066 | 04-A
1a 1 |Purge Valve (R902048759) CPHY0170 | 02-A |
1b 2 |Drive Pump Solenoid (R902602669) | CPHY0041 | 01-A |
ic | 2 Solenoid Plug | CPHY0067 | 01-A
1d | 1 DA Valve Gasket CPHY0055 | 01-A
2 2 |RH Front Engine Mount Bracket CMGO0006 | 01-A
3 2 |RH Rear Engine Mount Bracket - CMGO00007 | 01-A
4 1 |22 Scc Gear F'urnp CPHY0156 | 01-A
5 1 |0- -Ring For Gear Pump CPSK0038 | 02-A
6 1 |Bell Housing (7260600) CPL00187 | 01-A
7 1 |Drive Manifold CPHY0130 | 08-A
- 8 | 2 |Drive Manifold O-Ring | CPHY0086 | 01-A
9 | 2 |Rubber Engine Mount CPV00005 | 01-A
10 | 14 |M12 Flat Washer CPB00082 | 01-A
11 | 2 |Engine Mount Washer CMV00028 | 01-A |
12 2 [M12 Lock Nut CPB00123 | 01-A
13 6 [1/2" Bond Seal CPF00056 | 03-A
14 | 4 |1/2"BSP - 3/4" JIC MIM Adaptor - CPF00006 | 04-A
15 | 3 [3/4"Bond Seal - CPF00057 | 01-A
16 1 |M33 - 1" 516 JIC M/M Adaptor CPF000B4 | 02-A =
17 | 2 |M22 - 3/4" JIC M/M Adapter CPF00098 | 01-A
18 2 |M22 Bond Seal CPF00156 | 01-A
19 | 2 |M14-9/16"JIC MM Adapter | CPF00025 | O1-A |
20 2  |M14 Bond Seal | CPF00052 | 01-A
21 1 [3/4" BSP - 7/8" JIC M/M Adapter SPF00010 | 01-A
22 1 [1"BSP - 1"5/16 JIC M/M Adapter | CPF00183 | O1-A
23 1 |1" Bond Seal CPF00058 | 01-A
24 | 6 [M10 Spring Washer CPBO0053 | 01-A
25 | 6 |M10x90 Socket Cap Boit CPB00141 | 01-A
.26 | 1 |M16Bond Seal CPF00100 | 01-A |
| 27 1 |M33 Bond Seal CPF00105 | 01-A
28 | 1 |M16-9/16" JIC M/M Adaptor | SPF00021 | 01-A
29 | 8 [1/2"UNCx1"1/2 Hex Head Bolt CPB00281 | 01-A
30 2 M*szmu (Class 12.9) PT Hex Head Bolt CPEG{}DHJ 01-A
31 | 2 |M16 Flat Washer CPB00045 | 01-A ]
32 | 2 |5/8" UNCx2" Hex Head Bolt CPB00418 | 01-A
33 2 IM12x30 Socket Head Bolt CPB00153 01-A
34 | 2 [1/2"BSP Bung - CPF00032 | 01-A
35 2 [3/4" BSP - 3/4" JIC Male/Male Adapter| CPF00007 | 01-A

& COMBILIFT LTD. 2012

https://www.forkliftpdfmanuals.com/




@ Ref No: CM40014.1b _ __JB.':".Y.:. 01-A Rev Date: 17/07/2012 EE?IHDH |
4= |Title: Engi_ne Assembl_y - LPG

®—

https://ww@o_rmftpdfmanuals.com/ |




Rﬂf No: CM40014.1b Rev: 01-A Rev Date: 17/07/2012 |SECTION
| ,_E___, Title: Engine Assembly - LPG 14
o Parts Table —
ITEM ¢ 25— DESGﬁHég_ﬁ'ﬂS{‘ﬁdﬁr PART NO. [ REV. SERIAL BREAK
1 PG Engine [LT3 er cP i] |
~— 1 | 1 [3.0LLPGEngine - Tier 4 _ ~ CPLOD373 01-A
2 |1 |Fuel Supply System Assembly See Seclion 14,101 01-A
3 | 1 |Exhausl Manitold Assembly ~ |See Section 14.7bli|  071-A
4 | 1 __|PCV Valve Grommet (7120140} CPLOOTDB | O1-A
b 1 Valve Case Breather (7120010) - CPLO0108 01-A
| & 1 _Q;_I_f_nl_ter Gmmmel %?11%09{11 PLﬂmgtt 01-A
— 1 [Engine Oil Fils CPLOOD 01-A
8 | 1 _ |FanBell {10x {} 15) (BO3TT) c=munnz_ 1 01-A
9 1 |Starter Molor ZKW (7244524} CPLO0346 1A |
0| 'I___}Allematm' 244700 3322 01-A __ 1
11 | 1 |[Water Pump Pulley (96211} GPIo0138 |0 A
12| 4 |3/8"-16x1" Hex Head a% déanazsmm CPLO0131 D1-A
1~ [Temp Sensor Switch 1700) CPLO0289 01-A
14 |1 [Thermostat Gasket {?14031&} E}EL_UQ% 01-A -
1% | 1 [Thermostat Housing Gasket (7/142100) CPLO00S5 01-A
[ 16| 1 [Thermostat (7142080) CPLO001Y 01-A ——
A7 1 [Thermoslat Oullet Knuckle (7142071) CPLO010Z | O1-A
18 1 [Thermostat Housing I‘i"’lﬁ'ﬁ'ﬁgﬁ] CPLODA 01-A
iE] 1 |Water Pump (7142060 | CPLO00DS | 01-A
20 1 [Waler Pump Gaskel | Ilmﬁt}‘j — CPLO00B0 | O1-A
2 | 4 park Plug 3. DL (7240010 CPLD0058 Di-A
22 |1 |Distributor ﬁss&mb oL (724 ~ CPLOGTi6 01-A
[ 23 i [I_&mn Coll 3.0L ?‘2423 ?243?313% CPLO0030 | 01-A
74 | 1 |lgnition Coil Secondary Wires {7241820) CPLO00SS 01-A
25 1 [ignition Plug Wire Set (7241830) CPLO00S7 | 01-A o
26 | 1 |2kW Starer Motor (7244520) CPLO0346 D1-A
57 1 1 |Starter Brackel {B4~5n33ﬂ*ug‘j{ CPL30045 | 01-A —
_ 28 13 |3/8" Spring Washer (933000 CPLOOT30 0i-A -
28 1 Crankshafl Vent Breather (98096) CPLO0194 0i-A .
30 3,0L Ol Pressure Swilch (7110880} CPLO00G3. 01-A
31 1 [1/Bx1/8" Reducer Filling (1242360) CPLOD33Z | 01-A
32 | 1 |Gil Pan Drain Plug = CPLOD224 | 01-A
| 33 1 ID:TPﬂ—ﬁmInPEug'WEIEr CPLO00TS | 04-A o
34 1 |Waler Temperature Sender (700427} CPLOODST 01-A
35 | 2 |Bolt For Starter Motor 3.0L (7242530} CPLO0036 | 01-A —
36 1 |5/16"-18x1" Hex Head Bolt (90205100) CPLO0419 01-A
| 37 | B |5M6" Lock Washer (33200000) | CPLFO01S | 01-A
3B 1 5.!’16" Flat Washer QEEDDD‘DH CPLOD4ZY 01=A
39 1 - G3cc Dr p Coupling (7260480} CPLODIBS | 01-A ]
|__40 G 3!3'45:{1“ Hex | Head Bolt {9{]3{]5100} CPLOD421 01-A
41 1 |5M6" Flal Washer (92200000) CPLOD427 | 01-A —
42 1 3/8"-16x4" Hex Head Bolt (9030 54%]5? CPLOD445 01-A
| 1 Mlernatm‘ Bracket Bﬂ‘&ﬂﬂr% oL (72 ~ CPL20004 01-A
44 2 Fial Washa 923000 CPLOD428 01-A,
T 45 | 1 |3/8"-16 Flange ﬂl’f D‘D‘%ﬂ'} ______ | CPLOOSTE 01-A _
_ A6 1 M- 1 Eﬁx_Eﬁmm Hﬂx Hﬁﬂgﬁ_{_ﬂSﬂEﬁ}_ CPLA0018 01-4,
| 47 4 |5/M16°-24x3/4" Hex Head Bolt (90215075) CPLFOD17 01-A
48 1 ME Lﬂﬂk Washar (93930000) CPL40016 01-A
~ 49 | 1 [LHVerlical Engine Mount CMG00001 01-A -
50 | 1 |Puller Fan (BECC0141500) CPVOD130 | 01-A
51 2 |M10 Flat Washer CPBODO32 | 02 ————
52 4  |M12 Flat Washer CPBO00RZ 01-A
53 7 [3/8"UNCx1"1/4 Hex Head Bolt CPBOD234 01-A - -
|84 2 [7[16"UNCx1"1/4 Hex Head Bolt | CPBO00235 01-A
55 1 ngine Mount Washer 028 | -A
56 | 1 |Rubber Engine Mount CPV0D005 01-A
57 1 |M12x100 (Class 12.9) HT Hex Head Bolt ~ CPBODO1O 01-A
58 | 1 |Mi2 Lock Nut CPBO0123 | O01-A T
Note:

| 1. Machine Serial Numwm%mgfgdﬁmg Any Of The ltems Above.




735 [Ref No: CM4A014.1bi [Rev: 02-A [Rev Date: 04/05/2012/SECTION
» 2 |Title: LPG Supply System Assembly — 44 T

https: forkliftpdfmanuals.com/




| @j@ Ref No: CM4A014.1bi |Rev: 02-A Rev Date: 04/05/2012 |sECTION
' ( _/ﬁ Title: LPG Supply System Assembly 14
- Parts Table _
‘mem|ary.] DESCRIPTION ~ PART NO. | REV. [SERIAL BREAK
1| 1 _[Carburelor (CA100-010) CPLO0108 | 01-A
| 1a 1 Earburef.ﬂr Repair Kit (RK-CA100) CPLO0O129 | O1-A
~1b | 2 [Throttle Mixer Gasket (G1-11) CPL30025 | 01-A
2 1 Hegulatar (Cobra) CPLO00G6 | O1-A i
Za | T Regulator Repair Kit (RK-EPR-3)  CPL30030 | 01-A i
3 1 [Vacuum Fuel Lock/Filter (VFF30) CPLOD124 | O1-A
| 3a 1 |Vacuum Fuel Lock/Filter Repair Kit CPLO0127 | 01-A |
4 1 |Governor (7161990) CP LDDD?Q 01-A
[ 5 1 |Adaptor Block (A4-51320-001) CPL30048 | 01-A B i
B 2 [3/8"-16x3.5" Stud (V171460) CPLO0405 | 01-A
7 2 [3/8"-16 Flange Nut (95300010) CPLOO376 | O1-A
| 8 3 |Governor Gasket (7172980) CPLOO107 | O1-A [
"9 | 3 [1/8"NPT - 3/8" 90" Fitting (F4-12) CPLO0300 | O1-A |
| 10 2 |90° Elbow Fitting (F4-19) | CPLF0044 | 01-A
11 2 |Elbow INV FL 3/8" (30573) CPL0O0333 01-A
12 1 |Gas Pipe (7171170) Cobra - VFF30 CPL00329 | 01-A
" 13 | 1 |3/8"NPT-3/8" Hose 90° Fitting (7020000) | CPLF0048 | 01-A
14 1 [1/8"NPT-1/4" Hose 90° Fitting (F4-8) | CPLF0045 | 01-A
""" 15 1 |3/8"NPT-5/8" Hose 90° Waler Filting (F4-17) CPLO0334 | 01-A
16 | 1 |1/2-14 NPT-3/8" Hose Barb Adapter (7173610)| CPLF0049 | 01-A '
| 17 | 1 |Bosch ETP Gasket (G1-50449-001) | CPL30026 | 01-A
18 4 |M6-1.0 x 20mm Hex HEad Flange Bolt| CPL20017 | 01-A
19 | 1 |1/8"27NPTx3/8" Hose Barb Adapter (7171430) | CPLF0047 | 01-A
20 [ 6 [3/8" Vent Hose Clamp (717262) CPLO0406 | 01-A
21 | 5 |#8 Hose Clamp (80543) CPL00385 | 01-A o
| 22 | 4 [7H6" Spring Hose Clip (C2-16664-7) | CPLF0053 | 01-A
23 | 1 |Water Hose - (18343-A2) CPLOD227 | 01-A o
| 24 1 [16mm ID Hose (Quote Length Required)| CPLF0001 | 01-A
- 25 1 [16mm ID Hose (Quote Length Required) CPLF0001 | O1-A
26 1 [10mm ID Hose (Quote Length Required)| CPLF0002 | 01-A )
27 1 [10mm ID Hose (Quote Length Required)| CPLF0002 | 01-A
28 1 |5mm ID Hose (Quote Length Required) | CPLF0003 | 01-A
| 29 | 1 [5mmID Hose (Quote Length Required) | CPLF0003 | 01-A

@ COMBILIFT LTD, 2012

https://www.forkliftpdfmanuals.com/




Ref No: CM4A014.1bi

Rev: 01-A Rev nate:_namﬁfzuﬁléﬁ'ﬁﬁﬁ

Title: LPG éﬁpﬁl} ﬁysﬁém ﬁssemhiy

https://www.forkliftpdfmanuals.com/ .




Ref No: CM4A014.1bi

|Rev 01-A Rev Date: 03/05/2012 SECTION

’ Title: LPG Supply System Assembly 14
- ~ PartsTable _
ITEM [ QTY. DESCRIPTION PART NO. | REV. [SERIAL BREAK
1 | 1 |carburetor (CA100-010) CPLO0108 | 01-A
l_'_‘ia 1 |Carburetor Repair Kit (RKC100) CPLO0129 | 01-A
b | 2 [Throttle Mixer Gasket (G1-11) CPL30025 | 01-A
2 1 |Regulator (Cobra) CPLO0O0BE | 01-A
2a | 1 |Regulator Repair Kit (RK-EPR-3) | CPL30030 | 01-A
- Vacuum Fuel Lock/Filter (VFF30) CPL00124 | 01-A
| 3a 1 [Vacuum Fuel Lock/Filter Repair Kit CPLOD127 | O1-A
4 1 |Governor (7161990) CPLO0079 | 01-A
|_5 1 |Adaptor Block (A4-51320-001) | CPL30048 | 01-A
6 1 |FCV Solenoid Assembly (AV1-15115-4) | CPL00304 | 01-A
- 2 |3/8"-16x3.5" Stud (7171460) CPLO0405 | 01-A
|8 | 2 [3/8™16 Flange Nut (95300010) CPL00376 | 01-A
9 | 3 |Govemor Gasket (7172980) CPL00107 | 01-A
. 10 2 [1/8"NPT-3/8" 90~ Fitting (F4-12) CPLO0300 | 01-A
11 2 (90" Elbow Fitting [Fd_-‘lg} CPLFOD44 | 01-A
12 2 |Elbow INVFL3/8"(30573) | CPLO0333 | 01-A
13 | 1 |Gas Pipe (7171170) Cobra- VFF30 | CPL00329 | 01-A |
14 | 1 |3/8°NPT-3/8" Hose 90" Fitting (7020000) CPLFO048 | D1-A
15 | 1 [1/8"NPT-1/4" Hose 90° Fitting (F4-8) | CPLF0045 | 01-A
16 1 [3/8°NPT-5/8" Hose 90° Waler Fitting (F4-17) | CPL00334 | 01-A
17 | 1 [1/2"-14NPTx3/8" Hose Barb Adapter (7173610) | CPLF0049 | O1-A |
18 | 1 |Bosch ETP Gasket (G1-50449-001) | CPL30026 | 01-A |
19 4  [MB-1.0 x 20mm Hex Flange Bolt CPL20017 | 01-A
20 1 [1/8"-27NPTx3/8" Hose Barb Adapler (7171430) | CPLF0047 | 01-A
21 | 2 [1/8"NPT-3/8" Brass Fitting (2H-103B) | CPL00305 | 01-A |
| 22 1 |[1/8"NPT-1/4" Brass Fitting (F4-15840)] CPL00308 | 01-A
23 | 1 [1/8"NPT-3/8" Brass Tee (2H-103B) | CPL00305 | 01-A
| 24 1 [1/8"NPT Brass Hex Nipple Fitling (F4- 33) CPLO0305 | 01-A _|
'25 2 [1/4" Hose Glamp C2-30 (&EGGDTUM 1)| CPL0O0310 | O1-A
26 4 [3/8" Vent Hose Clamp (7172620) CPLO0406 | O1-A _ ]
727 | 2 |5/8" Hose Clamp (C2-16664-1) CPL00303 | 01-A
28 2 |8 Hose Clamp (80543) CPL00385 | D1-A
29 | 3 |#8 Hose Clamp (80543) | CPL00385 | 01-A ]
30 | 2 [7/16" Spring Hose Clip (C2-16664-7) | CPLF0053 | 01-A
. 31 | 1 |water Hose (18343-A2) CPL00227 | 01-A
' 32 1 [16mm ID Hose (Quote Length Required)] CPLF0001 | 01-A
"33 | 1 |16mm ID Hose {Quote Length Required)| CPL00001 | 01-A — 3
~ 34 | 1 |10mm ID Hose (Quote Length Required)] CPLF0002 | 01-A
35 1 [10mm ID Hose (Quote Length Required)] CPLF0002 | 01-A
36 | 1 [10mm ID Hose (Quote Length Required)] CPL00002 | O1-A |
37 1 |5mm ID Hose (Quote Length Required) | CPL00003 01-A
- 38 | 1 |5mmID Hose (Quote Length Required) CPLO0003 | 01-A

'® COMBILIFT LTD, 2012

https://www.forkliftpdfmanuals.com/




/SECTIOP.
14

Rev: 01-A [Rev Date: 23/04/2012

Title: Exhaust Manifold Assembly - LPG

EEle_:}: CMAA014.1bii

https://wwv@rklﬁédfmanuals.com/




&P

_I

Ref No: CM4A014.1bii

: 23/04/2012 55 ECTI ﬂN-

Title: Exhaust Manifold Assembly - LPG 14
- ~ Parts Table -
ITEM [ QTY. DESCRIPTION PART NO. | REV. |SERIAL BREAK
1 | 1 [Exhaust Manifold RB Block (7152150) | CPL30012 | 01-A
[ 2 1 |Intake Manifold (7152141) CPL30011 | 01-A B
3 | 1 |intake-Exhaust Manifold Gasket (7152170) | CPL30013 | 01-A
4 1 |Intake Manifold Heat Shield (7152160-001)| CPL30015 | 01-A e
I 5 1 |Alternator Heat Shield (G4-50068-001)] CPL30040 | 01-A
6 1 |Exhaust Heat Shield (G4-50067-001) | CPL30027 | 01-A
7 | 1 |inner Heat Shield (7152160-002) CPL30016 | 01-A
8 2 [3/8"-16x1"5/8 GR 8 Stud (71834) CPLF0013 | 01-A
L 9 4 3/8" Washer Type A N Hard (92300101) CPL40015 | 01-A
10 2 |1/8" NPT Socket Head Brass Plug CPLFO032 | O1-A
11 | 8 |M6-1.0x16mm Hex Flange Screw CPL40060 | 01-A
| 12 2 |3/8" Serated Hex Flange Nut (N1-30876-037) | CPL40054 | 01-A
13 | 4 [3/8™16x1" GR 8 Socket Head Bolt (90368100) | CPLF0018 | 01-A
| 14 B8 |3/8" Hardened Washer (W 1-5&595 -037) CPLF0037 | 01-A
15 4 |MS-0.8xBrmim Hex Flange Screw (S1- -50237-20-0508) CPL40062 | O1-A

© COMBILIFT LTD. 2012

https://www.forkliftpdfmanuals.com/




—

@f‘) Ref No: CM40015 Rev: 04-A [Rev Date: 02/11/2010
_f_ﬁf Title_: Dash Assembly

https://www.forkliftpdfmanuals.com/

SECTIOM
15




|Ref No: CM40015 - -]Hev: 04-A [Rev Date: 02/11/2010 SECTION
.y 27 | Title: Dash Assembly 15
| ';f;" QTY. |Description Part Number
_1 1 |Dash Access panel _ GMGDD_EEE _
_2 1 |Dash Lid CMC00228 |
3 | 2 |Mast Over-Ride Bution CPE00043
g 1 4 Wa:,r Directional lever CPE0D089
5 | 1 |12V Hour Meter With Carousel Symbol CPE00088
6 1 |Glow Plug Relay Base CPE00131
L- 7 1 |Rotary Switch Assembly CPE00021
8 1 [Merit Ignition Switch CPE0DO35
9 | 1 [|Fusebox - CPE00088
10 |1 |ArmRest CPCO0072
11 1 |Fan (In Cab) Switch Assembly CPE00172
| 12 1 |Guide Roller Light CPE00144
13 | 4 |M6x10 Dome Head Bolt CPB00186
14 | 7 |M6 Flat Washer CPB00060
| — 15 7 |MBx20 Hex Head Bolt CPB00012
16 1 |Radiator For Heater (New C4000) CPC00078 |
o 17 | 1 |Heater Vent CPC00025 |
18 1 |Heater Top Cover CMC00068
- 19 | 1 |Key For Ignition Switch ~ CPE00049
20 1 |Push Button Brake Switch CPE00026
1
1
1
1

Ig_rn_ge;rature Gauge
Fan (In Cab) Speed

CPEDDD98-01A

CPEO00021-01

o e

5

Low Level Gas Buzzer

Note:

Dash Weld Assembly

CPE00154

CMC00227-04

You "Must"” quote the serial number of the truck when ordering the following
iterns:  1-3, 6, 10-11, 13, 17 & 22-24 *

Item 24 is optional

@ COMBILIFT LTD. 2009

https://www.forkliftpdfmanuals.com/




Ref Mo.
COMBIL]FT| DASH - INTERNAL LAYOUT chdan 50

SECTION 1.

[

BN

=

@, \
QQ |
e — 1
- N 0
1 (& .‘EE
:
QO
o :
ol h
®

25

)
) [ o

https://www.forkliftpdfmanuals.com/




COMBILIFT| pAsH -INTERNAL LAYOUT e oo16.00 | SECTION 16
ltermn| Qty Description Ref No Serial break
1 | 1 |STARTER RELAY (4 PIN 70 AMP) CPEO0039-00
2 | 1 |GLOW PLUG RELAY CPV00044-00
3 | 1 [FORWARD SOLENOID (5 PIN) CPE00029-00
4 | 1 |REVERSE SOLENOID (5 PIN) CPE00029-00
5 | 1 |BRAKE (5 PIN) CPEDOD029-00
6 | 1 |REVERSE BLEEPER (5 PIN) CPED0029-00
7 | 1 |[4a-WAY (5 PIN) CPE00029-00
8 | 1 [4-WAY (5 PIN) CPE00029-00
9 | 1 [4-WAY (5 PIN) CPE00029-00
10 | 1 [4-—WAY (5 PIN) CPE00029-00
11| 1 |a-WAY (5 PIN) CPE00029-00
121 1 |[4-WAY SUPPLY (5 PIN) CPEO0029-00
13| 1 |HIGH MAST PROX. SWITCH (5 PIN) CPE00D029-00
14 | 1 |REFLEX STEERING (5 PIN) CPE00029-00
15| 1 NEUTRAL CUT OFF (5 PIN) CPEO0029~-00
16 | 1 |0 DEGREE SUPPLY (5 PIN) CPEQ0029-00
17 | 1 |90 DEGREE SUPPLY (5 PIN) CPE0O0D029-00
18 | 1 [CHANGE OVER DRIVE SOL. (5 PIN)  |CPEQO029-00
191 1 |CARQUSEL (5 PIN) CPE00029-00
20| 1 |cAROUSEL (5 PIN) CPE00029—-00
21| 1 |[CAROUSEL (5 PIN) CPE00D29-00
22 | 1 [SPOT LIGHTS (5 PIN) CPE00029-00
24 | 1 |TIMER RELAY (TV48) CPE00095-00
25| 1 |STOP TIMER CPE00092-00
28 | 1 |SPARE (5 PIN) CPE0O0029-00
OPTIONAL RELAYS
23| 1 |INDICATOR RELAY—ROADLIGHTS (4PIN) |CPECO130-00
26 | 1 |BRAKE RELAY-ROAD LIGHTS (5 PIN) |CPEOOOZ9-00
27 | 1 |ROLLER POSITION (5 PIN) CPEOO029-00
28 | 1 [CAROUSEL ALARM (5 PIN) CPEOD029-00
29 | 1 [LIFT HEIGHT BUZZER (5 PIN) CPEQ0029-00
30| 1 |LIFT INHIBIT SOLINOID (5 PIN) CPEO00Z9-00
31| 1 |[FOOT PEDAL BRAKE,ROADLIGHTS(5PIN) | CPEOOOZ29-00
32| 1 |EXTRA SOLINOID ON MAST (5 PIN) CPEO0029-00
33| 1 |EXTRA SPOT LIGHTS ON MAST (5 PIN) CPEOO02S-00
https://www.forkliftpdfmanuals.¢com/




COMBILIFT| WATER TIGHT FUSEBOX|&rNe. [ section 17
- SERIAL BREAK; 2928 'li
I. HIGH MAST / GLOW RELAY |

/TEMPERATURE GAUGE 7.54
_ - |
= LIT| 2 FORWARD / REVERSE, |
o START RELAY, IGNITION |
. A\WAY DRIVE SOLENOID |
5 10 TIMER 7.54 |
|
| lhal| |Y2 || 3 STOP SOLENOID ¢DIFSELD |
IGNINTION COIL (LPG) 7.5A |
4 9 4. FOUR wWaAY ED%“
5| | S, BRAKE 15&;'
6. WIPERS augi'
3 = 8 W
7. WORKLIGHTS 104 |
jiz |
8 WIORKLIGHTS 1@@:*
|
2l [=1 7|1l 9. HEATER/RADIO/ 754 |
IN-CAB FAN H
- 1 |
10. HORN 7.5A H
| = 6 11. CAROUSEL raﬁjr
L] 12, 4-WAY 7.5k |
M=) ] |
13. BEACON zﬁﬁfl
14, SPARE, 7.5 |
ROADLIGHTS ¢IF FITTED) “
B ht-t-ps—#V\AAAA: /_fgpk"ftpdfmanuals_pnm/ :|




COMBILIFT| WATER TIGHT FUSEBOX | faffe. | section 17

BLANK PAGE

https://www-forkliftpdfmanuals.com/



CM40018-01

COMBILIFT| WHEELS CINS00 SECTION 1.,

https://www.forkliftpdfmanuals.com/



SOMBILIFT| WHEELS

Ref No.
CM40018-01

SECTION 18

em| Qty Description Ref no Serial break
1 | 1 |FRONT RIM 200/50-10 CPW0O0005-00
2 | 1 |REAR RIM 27X10-12 (6 Hole) |SPWO0001-00
3 | 1 |[FRONT WHEEL ASSEMBLY CPW0O0005-00
4 | 1 |[REAR WHEEL ASSEMBLY (6 CPW00015-00

HOLE)

https://www.forkliftpdfmanuals.com/




Combilift Ltd [ Parts Diagram Model:C4000 |Section:19

MAST CARRIAGE HO3l0475007  |CRANd19.02




Combilift Ltd Parts Diagram Model:c4000 | Section 19
La dated: |[Ref No:
MAST CARRIAGE S i0na007 | CMA0019-02
Parls List -
Item| Qty Description Ref No  |Serial Break
1| 1 IMAST CARRIAGE ] “[eMmco024-05
2 | 2 [MAST CARRIAGE PIN CMMC0008-02
3 | 2 IMAST CARRIAGE CYLINDER (standard) CMR00201-00 | 7995
3 | 2 |MAST CARRIAGE CYLINDER (Long Wheel Base) CMR00202-00 | 7995
3 | 2 |MAST CARRIAGE CYLINDER (Short Wheel Base) CMRO0053-00
4 | 4 |BEARING ASSEMBLY CPMC0002-02
5 | 4 |MAST CARRIAGE WEAR PAD CPMC0001-00
6 | 4 |MAST GARRIAGE WEAR PAD WASHER CPMCO006-00 7
7 | 2 |sPLIT PIN CPB00038-00
8 | 4 |24MM CONICAL SPRING WASHER CPB00001-00
g | 2 [M24 CASTLE NUT | CPB00026-00 5
10 | 4 |M16x55 HEX HEAD BOLT CPB00002-00
(11| 4 [M16NUT | CPBO0006-00
12 | 2 |CYLINDER WASHER (85mm OD x17.5mm ID x12mm) SMC00127-00
13 | 2 [10MM FLAT WASHER CPB00032-00
14 | 2 |M10x20 HEX HEAD BOLT CPB00081-00
15 | 2 |M12x40 HEX HEAD BOLT CPBO000S-00 =
16 | 2 [12MM FLAT WASHER CPB00082-00

——— https://'www.forkliftpdfmanuals.com/




COMBILIFT, FORKS |G |sEcTIONZ0

L — https:/iwww.forkliftpdfmanuals.com/ |




COMBILIFT| FORKS [ oo | SECTIONZ0

Forks can only be ordered through Combilift by
quoting the serial number of the truck that
requires the forks.

Contact you local Combilift Dealer for more info

https://www forkliftpdfmanuals.com/




cO MBILlFT] VALVE CHEST FEED AND RETURN LINES | qot 8" | SECTION 21)

- —— —https://www-forkliftpdfmanuals.com/ |




COMBILIFT

VALVE CHEST FEED AND RETURN LINES

CM40021

Omiocsi .02 | SECTION 21

ltern

Qty

Description

Ref No.

Serial Break]

|

T

7/8 JIC MALE/FEMALE

SPFO0015-00

TEST POINT ADAPTER
2 | 2 |1/27BSP7/8"JICADMM | CPFO0096—00
3| 2 [i/2" BOND SEAL CPF0O0056—00
4 | 1 ]1”1/4 BOND SEAL CPFO0059—00
5 [ 1 [1"1/4BSP1"5/16JICADMM | CPFO0010-00
6 | 1 [3/4°BSP175/16JICADMM |CPF00095-00
711 13/4" BOND SEAL CPFO0057-00
8 | 1 |VALVE CHEST CPHY0004—00
9 | 1 |HYDRAULIC TANK CMHO0026—00
10 [ 1 (7/8"0IC 90" MF CPFOO094-00
11| 1 |STEERING MOTOR CPS00020-00
12 | 1 |[HYDRAULIC HOSE 1 CPHOO141—00
13 | 1 |[HYDRAULIC HOSE 2 CPHOO124—00

4 [/ H I£ 1 /
https://www forkliftpdfmanuals.com/




COMBILIFT| GEAR PUMP SUCTION LINE |goie, | sEcTion 2|

L = https://www.forkliftpdfmanuals.com/ !




OMBILIFT| GEAR PUMP SUCTION LINE |Ré'Ne: | secrion 22

! |a"|

S

[ | Parts Lif;ﬁ

Itermn| Qty Description Ref No. Serial Break
L1 | 1 [HYD TANK CMH00026-00

2| 7 p/a’esPis/t6uic CPFO0095-00

| ADAPTER MM

| 3 | 1 |3/4" BOND SEAL CFPFO0057~00

4 | 1 |GEAR PUMP CPHYD156-00

'5 | 1 [STRAINER CPHYD015-00

. 6 | 1 [HYDRAULIC HOSE 1 CPHOO123-00

s e — e

S https://www.forkliftpdfmanuals.com/




— ]

COMBILIFT FEED TO HYDROSTATIC PUMP | cuanozs.02 |SECTION 23]

https://www.forkliftpdfmanuals.com/ — |



'COMBILIFT FEED TO HYDOSTATIC PUMP |Refle.

SECTION 23

[ﬂ_ﬁﬂ_@i}f___ Gescfﬁb{fcﬁn Ref No Serial Break!
I | 2 1" 1/4 BOND SEAL CPFO0059-00
| 2 | 2 [i” 1/4 BSP 1" 5/16 JC ADAPTER |CPFO0010-00
M /M
| 3 | 1 [HYDRAULIC HOSE 1 (CPHO0122-00
4 | 1 |HYDROSTATIC PUMP CPHY0066-00
| 5 | 1 [M33 BOND SEAL CPFDO105-00
6 | 1 M33 1"5/16 BSP ADAPTER MM CPFO0084—00
| 7 | 1 [HYDRAULIC HOSE 2 CPHOD121-00

—https://www-forkliftpdfmanuals.com/




COMBILIF A "
T| REAR HUB HYDRAULICS | cudoonso1 | SECTION 24




Ref No.

'COMBILIFT| REAR HUB HYDRAULICS | gnas01 | SECTION 24
[rtemmty Description Ref MNeo. Serial Break
i_1 i |WHEEL MOTOR CPHYD107—-00| 2581

| 2 | 1 |WANIFOLD BLOCK CPHY0130-00

4 | 4 |3/4" BOND SEAL CPFO0057-00| il
| 6 | 4 [374" BSP 3/4” JIC ADAPTER MM CPFO0007—00

| B | 2 [3/4" SWIVEL FITTING CPHY00D02-00

| 9| 2 |1/4" BOND SEAL CPFO0054 —00

110 | 3 [5/8" BOND SEAL CPFOD055-00 |
| 11] 1 [3/8" BSP BANJO BOLT CPFO0097-00

13| 2 |1/2" BOND SEAL CPFO0056—00

| 14 [ T [HYDRAULIC HOSE | CPHOD106-00

P16 | 1 |1/4" BSP BANJO BOLT CPEO0102-00

(17| 1 |HYDRAULIC HOSE 2 CPHO0107-00

19 | 1 [HYDRAULIC HOSE 3 CPHOQ112-00

[20 | 1| |[HYRDAULIC HOSE 4 CPHOO0111-00

| 21| 2 1/2" BSP BUNG CPFO0032-00 N
|22 ] 1 [3/8" BSP EXTENSION FITTING CPFO0148-00

|

https:/fwww forkliftpdfmanuals.com/




@ Ref No: CM40025 Rev: 03-A |Rev Date: 20/07/2012|SECTIOL.

Title: Front Motor Drive Lines 25

e, o)
+ -3
b "y ek
1§ o
R -
Ci, T o
By )
II o b -
\-u‘- =

https://www.forkliftpdfmanua/




%'Tﬁ% Ref No: CM40025 |Rev: 03-A Rev Date: 20/07/2012 |SECTION
v | Title: Front Motor Drive Lines 25

—

MNote:

1. Machine Serial Number Must Be Quoted When Ordering ltems Marked With *

o) COMBILIFT LTD. 2012 https://www.forkliftpdfmanuals.com/

) Parts Table )
| ITEM [ QTY. DESCRIPTION PART NO. | REV. |[SERIAL BREAK
1 1 =¢—I?_q_r_‘_t__§l1_a_rmeuver Valve | See Section 11| 02-A
| 2 | 2 [Front Wheel Motor See Section 13| 01-B = 8
3 1 Hydmstatrc - Pump Assemhly See Section 14 | 04-A
.4 7 |3/4" Bond Seal ~ CPF00057 | 01-A i
I 5 6 3/4" BSP - 3/4" JiC M/M Adapter CF’FGGG{}? 01-A
6 | 14 [1/2"Bond Seal CPF00056 | 03-A |
|7 | 8 [1/2"BSP-3/4" JIC M/M Adapter CPF00006 | 01-A ————
8 2 |Hose - Back Of Motor To Bottom Bulkhead | HPHO0081 | 01-A | 19559/10642
I_E‘__ 2 _'Hms‘.e Front Of Mator To W&d HPHOD082 | 01-A 19559/ 19642
10 1 |Hose-4-Port T To Tup Inside Of Drive Block | CP HOO100 01-A
T 1 |Hose -4 Pnlt P To Botlom Inside Of Drive Etf::ur:‘rc CPHOO1 01 ﬁﬁ.—__ B
17425 1 |Hose- 4-Port A To Boltom RH Drive Bulkhead | CPH00800 | 01-A | 19559/19642
13" | 1 |Hose-4-Port B To Top RH Drive Bulkhead | CPHO0801 | 01-A | 19559/19642
| 14" | 1 |Hose - Top Of Drive Block To Top LH Bulkhead | CPHO0802 | 01-A | 19550/19642
15* 1 |Hose - Botiom OF Orive Black To Boftom LH Bulkhead CF'_H D[]Bﬂi | 01-A ‘I 9559}1 9542




@FE Ref No: CM40025.1 Rev: 03-A [Rev Date: 20/07/2012 |SECTION,
X Title: Front Motor Bleed & Brake Lines 25 |

© COMBILIFT LTD, 2012 https://www forkliftpdfmanuals.com/




: @g E Ref No: CM40025.1 Rev: 03-A Fev Date: 20/07/2012 |SECTION
'k_ Title: Front Motor Bleed & Brake Lines 25
i Parts Table
[TEM[QTY.]  — DESCRIPTION _ | _PART NO. | REV. ISERIAL BREAK
1 1 |Hydraulic Tank Assembly See Section 5| 01-A
2 | 1 |Brake Valve Assembly See Section 11,1 01-A
3 | 2 [FrontWheel Motor See Section 13| 01-A |
|_ 4 4 |3/8" BSP - 9/16" JIC M/M Adapter CPF00021 | O1-A | -
5 8 |3/8" Bond Seal CPFO0055 | 01-A
6 2 |1/4" BSP 9/16" JIC Male/Male Adapter| SPF00027 | 01-A =1
| 7 2 |1/4" Bond Seal CPFO0054 | O1-A il
8 2 916" JIC Tee MIFIM CPFO0003 | 01-A
|9 |1 [0/16" JIC Tee MIMIM _CPF00023 | 01-A | —
10 | 4 _1_9_;15" JIC M/M Bulkhead CPF00002 | 01-A
i 1  |Hose - Tee On Crossmamber To Tee On Brake Valve CPHOO110 | O1-A
| 12 *| 1 |Hose - RH Motor Bleed Bulkhead To Tank | CPHO0804 | 01-A | 19558/19642
13* 1 |Hose - RH Moltor Brake Bulkhead To Tee On Valve | CPHO0805 | 01-A | 19558/19642
| 14* | 1 |Hose - LH Motor Bleed Bulkhead To Tee On Tank | CPHO0B06 | 01-A | 19559/19642
15* 1 Hose - LH Motor Brake Bulkhead To Crossmember Tee CPHOOBOY O1-A 19559/19642 !
| e | 1 jHeak-Li Mtor Bleea To Bulliwed | HECUOOE | WA | 16001968
16a 1 |3/8" Banjo Bolt CPF000S7 | 01-A | 19555/19642
_16b 2 |3/8" Bond Seal CPF00055 | 01-A | 19559/19642
|17 2 |Hose - Front Motor Brake To Bulkhead| HPHO0079 | 01-A | 19559/19642
18 1 |Hose - RH Motor Bleed To Bulkhead HPHO0080 | 01-A | 19559/19642
| Note:

_https://www.forkliftpdfmanuals.com/

1. Machine Serial Number Must Be Quoted When Ordering ltems Marked With *




7755 [Ref No: CM40025 Rev:02-A [Rev Date: 06/12/2010|SECTION,
E%Lﬁﬁ Title: Front Wheel Motor Hydraulies - Drive Hoses (New Type)

https://www.forkliftpdfmanuals.com/ [




i Frpi: " ;‘* “\ Ref No: CM40025 Rev: 02-A Rew Date: 06/12/2010 | EEGTIDN!
oy /23') | Title: Front Wheel Motor Hydraulics - Drive Hoses (New Type) |
: — Paris Table _ ) =—— =1
i | [
TEM | Qly DESCRIPTION ‘ PART NO. ‘HE‘U | Segas
1 | 1 |A10VG 63ce Drive Pump * | CPHY0066 |01-A
2 | 1 |Drive Manifold (Mild Steel) » | CPHY0130 |01-A
3 |8 [3/4"Bond Seal | | CPF00057 |01-A -
4 | 8 |3/4"BSP - 3/4" JIC Male/Male Adapter CPFO0007 |01-A
5 | 2 |Drive Motor - 260cc + Brake MCRO5 CPHY0218 |01-B
. 6 | 1 |[CETOP 4 Port Changeover Valve (4 port/2 pasltmn} | CPHY0005 |01-A
7 | 4 [1/2" Bond Seal CPF00056 |03-A
8 | 4 [1/2" BSP - 3/4" BSP Male/Male Adapter CPF00006 |01-A
9 | 1 |Hyd Hose (4 Port B - front RH motor) = | CPHDO103 |01-A
10 | 1 [Hyd. Hose (4 Port A -- Back R.H motor) “« | CPHOO102 |[01-A|
11 | 1 |Hyd. Hose (Manifold Block -- Rear LH motor) « | CPHOD105 |01-A|
12 | 1 |Hyd. Hose (Manifold Block -- front LH motor) « | CPHOO104 (01-A|
- 13 | 1 |Hyd. Hose (4 Port P -- Manifold Block) * | CPHOO101 |[01-A
| 14 | 1 |[Hyd. Hose (4 Port T - Manifold Block) * | GPHO0100 [01-A| i
Note:

You "Must" quote the serial number of the truck when ordering the following
items: 1-2,5,&9-14°

@ COMBILIFT LTD. 2008 https://www.forkliftpdfmanuals.com/




Ref No: CM40025 Rev: 02-A Rev Date: 06/12/2010 SECTION
Title: Front Wheel Motor Hydraulics - Bleed & Brake (New Type) =~ 25

75
”ffmﬁf’ ] )
Sl

-

T
H 1
II: T

i

® COMBILIFT LTD. 2009 https: E@batdrdktpdfmanuals.com/ |




T
TR 4 =N ,9lﬁef No: CM40025 Rev: 02-A Rev Date: 06/12/2010 SECTION

b Sy 27 | Title: FrnntWheeI Motor Hydraulics - Bleed & Brake (new type) 25
Parts Table | —

|'TEM Qty. DESCRIPTION PART NO. HE"u".[ il
' 1 | 1 |Hydraulic Tank Assembly + | CMH00026 | 02-A -
2 | 2 |Drive Motor - 260cc + Brake MCRO5 +| CPHY0218 | 01-B 15780
- 3 | 2 9/16" JIC 90degree M/F Adapter CPF00069 | 01-A

4 | 3 [3/8"BSP - 9/16"JIC M/M CPF00021 | 01-A I
I__5__ 4 |3/8" Bond Seal | CPFOOO55 | 01-A

6 | 2 [1/4" BSP 9/16" JIC Male/Male Adapter SPFO0027 | 01-A

7 | 2 [1/4"Bond Seal ‘| CPFo0054 | 01-A
| 8 | 1 [Brake Valve = «| CPHY0006 | 02-A

9 | 1 [3/8"BSP - 9/16" JIC M/F | CPF00068 | 01-A —
| 10 | 1 |9/16" JIC Tee M/F/M CPF00003 | 01-A
11 1 19/16" JIC Tee M/M/M CPFO0023 |01-A |

12 | 1 |9/18" JIC Tee M/M/F CPFOD005 | 01-A o
EFRE Hyd Hose {HH Drive Motor Bleed - Tank) *| CPHOO208 | 01-A 15780

14 | 1 |Hyd. Hose (RH Motor Brake - Brake Valve)  *| CPH00109 | 01-A
| 15 | 1 Hyd Hose [LH Motor Brake - Brake Valve Tee)* | CPHOO114 | 01-A
16 | 1 [Hyd Hose (LH Drive Motor Bleed -- Tank) *Epﬂﬁnzm 01-A| 15780 |
L b | 1 [Hyd. Hose (LH Motor Brake Tee -- Brake Ualva} CPHO0110 | 01-A

Note:

You "Must"” quote the serial number of the truck when ordering the following }
items: 1-2,8 & 13-17

2 GOMBILIFT LTD. 2009 https://www.forkliftpdfmanuals.com/




Ref No.

COMBILIFT |[Front Wheel Motor Hydraulics | cyag025.01-.00

(old type)

SECTION 25..

https://www.forkliftpdfmanuals.com/



i Ret No.
JDMBIL'FT Front Wheel Motor Hydraulics it TR SECTION 25.1
(old type)
ltem | Oty Description Ref. No. Serial Break
1 10 [3/4" BOND SEAL CPFOO057-00
2 10 [3/4" BSP 3/4" JIC ADAPTER MM CPFOO007-00
3 2 1/4 " BOND SEAL CPFO0054—00
4 3 |3/8" BOND SEAL CPFO0055-00
5 7 |WHEEL MOTOR + | CPHYOD17-00
6 1 [BRAKE VALVE ASS + | CPHYODOS-00
B 1 [CHANGEOVER VALVE * CPHYQDOS5-00
9 4 h/2" BSP 3/4" JIC ADAPTER MM CPFOD006—-00
10 4 /2" BOND SEAL CPFO0057-00
11 1 [9/16" JIC 90 DEGREE MWF + | CPFOO103-00
12 1 lo/16" JIC TE PIECE MFM + | CPFOODD3-00
13 1 [HYDRAULIC HOSE 1 (Standard) " CPHOO100-00
14 1 |[HYDRAULIC HOSE 2 (Standard) . CPHOO101-01
15 1 |[HYDRAULIC HOSE 3 (Standard) + | CPHOO102-03
15 0  |HYDRAULIC HOSE 3 (Short Wheel Base Only) * CPHOD191-00
15 | O HYDRAULIC HOSE 3 (Long Wheel Bose Only) « | CPHOD180-00
16 1 |HYDRAULIC HOSE 4 (Standard}) + | CPHOO103-03
16 | O HYDRAULIC HOSE 4 (Short Wheel Base Only) « | CPHO0192-00
16 | O |HYDRAULIC HOSE 4 (Long Wheel Base Only) * | CPHDO181-00
17 1 HYDRAULIC HOSE 5 (Stondard) « | CPHOD104-02
17 | 0 |HYDRAULIC HOSE 5 (Short Wheel Bose Only) *+ | CPHOD193-01
17 0 HYDRAULIC HOSE 5 (Long Wheel Base Only) + CPHOO182-01
18 1 [HYDRAULIC HOSE & (Standard) * CPHOO105-01
18 0 |[HYDRAULIC HOSE & (Short Wheel Bose Only) + | CPHOO194-00
18 | 0 HYDRAULIC HOSE 6 {Long Wheel Base Only) + | CPHOO183-00
19 1 [HYDRAULIC HOSE 7 (Standard) « | CPHOD10B-01
19 | O [HYDRAULIC HOSE 7 (Short Wheel Base Only) + | CPHOO195-00
19 | O |HYDRAULIC HOSE 7 (Long Wheel Base Only) « | cPHOD184-00
20 1 [HYDRAULIC HOSE 8 (Standord) + | CPHOD108—01
20 | 0 [HYDRAULIC HOSE 8 (Short Wheel Bose Only) « | CPHOD196-00
20 0 |HYDRAULIC HOSE 8 (Long Wheel Bose Only) . CPHOO185~01
21 1 |[HYDRAULIC HOSE 9 (Standard) « | CPHOO110-00
22 1 [HYDRAULIC HOSE 10 (Standard) . CPHOO113-01
22 | 0 |[HYDRAULIC HOSE 10 (Short Wheel Base Only) + | CPHOO197-01
22 | O |HYDRAULIC HOSE 10 (Long Wheel Bose Only) + | CPHOO1B6-01
23 1 [HYDRAULIC HOSE 11 (Stendard) % CPHOO114~00
23 1 |HYDRAULIC HOSE 11 (Short Wheel Base Only) + | CPHOO198-00
23 1 HYDRAULIC HOSE 11 (Long Wheel Base Only) * CPHOO187-00
24 1 |3/8" BSP 3/8" JIC AD MM CPFO0021-00
25 1 19/16" JIC T MMM CPFO0023-00
26 2 [/4" BSP 9/16" JIC. AD MM SPFOQ0Z27—00
27 1 [3/8" BSP BANJO BOLT CPFO0087-00
28 1 18/18" JIC TEE-PIECE M/M/F CPFOO0O0S-00
Note:
You "Must" quote the serial number of the truck when ordering the following
item: 5-8, &10-23 *

https://www.forkliftpdfmanuals.com/



Combilift Ltd | Parts Diagram  |model:c4000 |Section: 26
STEERING HYDRAULICS oot o | Bitdboz6-02

N
N

https://www.forkliftpdfmanuals.com/



Combilift Ltd Parts Diagram

Model:c4000 | Section 26

STEERING HYDRAULICS

Last Updated: |Ref No:
03/04/07 CM40026-02

Parls List
ltem| Qty Descriplion | Ref No Serial Break
1 | 1 [LH. STEERING CYLINDER CMR0O0002-00
2 | 1 |R.H. STEERING CYLINDER CMR00001-00
3 | 1 |REAR STEERING CYLINDER CMRO0024-00
4 | 1 |4 PORT CHANGEOVER VALVE CPHY0005-00
5 | 1 |6 PORT DIVERTER VALVE CPHYDO01-00
6 | 1 |HYDRAULIC HOSE 1 CPHOO126-00
7 | 1 |[HYDRAULIC HOSE 2 CPHOO127-00
& | 1 |[HYDRAULIC HOSE 3 CPHO0128-00
9 | 1 |[HYDRAULIC HOSE 4 CPHO0129-00
10 | 1 |[HYDRAULIC HOSE § (STANDARD) CPHO0132-00
10 | 1 |HYDRAULIC HOSE 5 (SHORT WHEEL BASE ONLY) CPHO0199-00
10 [ 1 |HYDRAULIC HOSE 5 (LONG WHEEL BASE ONLY) CPHOO188-00
11| 1 |[HYDRAULIC HOSE 6 (STANDARD) CPHO0133-01
11 | 1 |[HYDRAULIC HOSE 5 (SHORT WHEEL BASE ONLY) CPHO0200-00
11| 1 |HYDRAULIC HOSE 5 (LONG WHEEL BASE ONLY) CPHO0188-00
12 | 1 |HYDRAULIC HOSE 7 (STANDARD) CPHO0134-00
12 | 1 [HYDRAULIC HOSE 5 (SHORT WHEEL BASE ONLY) CPHO0201-00
12 | 1 |HYDRAULIC HOSE & (LONG WHEEL BASE ONLY) CPHO0190-00
13 | 2 [9/16" JIC 90 DEGREE BLOCK MM CPFOO0E9-00 |8033
14 | 10 |1/2° BOND SEAL CPFOODSE-00
15 | 10 |1/2" BSP 9/16" JIC AD MM CPFOO014-00

Mote: Serial Break 8033, Hoses CPHO0130 & CPHO0131 removed.

https://www.forkliftpdfmanuals.com/




COMBILIFT|STEERING HYDRAULICS | Guaoor0r | SECTIONZ!

https://www.forkliftpdfmanuals.com/




SOMBILIFT|STEERING HYDRAULICS |cyagosror | SECTION 27

em| Qty Description Ref No Serial break
1 | 1 [VALVE CHEST CPHY0004—-00
2 | 1 |STEERING MOTOR CPS00020—-00
3| 1 |6 PORT DIVERTER VALVE CPHY0001-00
414 1/2" BSP 9/16” JIC AD MM |CPFO0014-00
5| 6 [1/2" BOND SEAL CPFO0056-00
6 | 2 |19/18" JIC TEE-PIECE M/M/F |CPFO0005-00
7 | 1 [HYDRAULIC HOSE 1 CPH00116-00
8 | 1 |HYDRAULIC HOSE 2 CPH00136—-00
9 | 1 [HYDRAULIC HOSE 3 CPH00137-00
10 [ 1 [HYDRAULIC HOSE 4 CPHO0139-00
11| 1 [BLEED BLOCK SPHY0024-00
12| 5 |3/8" BSP 9/19"JIC AD MM CPF0O0021-00
13| 5 |[3/8" BOND SEAL CPFO0055-00
141 2 11/2" BSP 7/8" JIC AD MM CPFO0096-00
15| 1 |[HYDRAULIC HOSE 5 CPHOO138-00
16 | 1 |GEAR PUMP CPHY0156-00
17 | 1 [HYDRAULIC HOSE 6 CPH00140-00

https://www.forkliftpdfmanuals.com/




Ref No, J
COMBILIFT ‘PUMF TO INCHING AND BRAKE VALVES| (o 0 SECTION 23

e
6 \ oK LG
VS
.}J}. '-'-::i'--‘.]"q..
We—d
R
)
-

*)@

tps://www.forkliftpdfmanuals.com/



SOMBI LIFTlPUMF TO INCHING AND BRAKE VALVES

Ret No.
CM40028-01

SECTION 28

.em

Qty

Description

Fef No

Serial Break

IHYDRAULIC TANK

CMHO0021-00

M14 9/16” JIC AD MM

CPFO0025-00

M14 BOND SEAL

CPFO0052—-00

INCHING VALVE

CPHYO003-00

BRAKE VALVE ASSEMBLY

CPHY0O006-00

3/8" BSP 9/16 JIC AD MM

CPF0O0026-00

3/8" BSP 7/8" JIC AD MM

CPFO0021-00

3/8 SEAL

CPFO0055-00

9/16" JIC 90 AD MM

CPFO0103-00

9/16" JIC T MFM

CPFO0003-00

Slolele| ol o] ] wm] =

HYDRAULIC HOSE 1

CPFO0135-00

1
4
4
1
1
1
5]
8
1
1
1
1
1
1
1
T
1
1
1
1
1

12 BLEED BLOCK SPHY0024-00
13| 1 |3/8" BSP_BUNG CPFO0089—00
14 1/2” SEAL CPFO0056—00
15 1/2" BSP 7/8" JIC AD MM SPFO0012-00
16 | 1 |HYDRAULIC HOSE 2 CPHO0115-00
17 HYDROSTATIC PUMP CPHY0066—00
18 | 1 |[HYDRAULIC HOSE 3 CPHO0125-00
19 | 1 |[HYDRAULIC HOSE 4 CPHO0117-00
20 | 1 |HYDRAULIC HOSE 5 CPHO0113-00
21 3/8" BSP BANJO BOLT CPFO0097-00

https://www.forkliftpdfmanuals.com/




1
| SECTION 2J

| CM40029-00

Hef No.

COMBILIFT|OIL COOLER HYDRAULICS

https://www.forkliftpdfmanuals.com/



COMBILIFT|OIL COOLER HYDRAULICS)| &uias0.00 | SECTION 29
tern| Qty Description Ref No Serial Breok
1 | 1 [oIL COOLER R CPHY0OO13-00
2 | 1 [i" NPT 1" 1/16 JiIC AD MM |SPFO0035-00]
311 1" NPT 3/4" JIC AD MM CPFO0004—00
4 |2 1" seaL ' CPF0O0058-00
5 | 1 [HYDRAULIC TANK CMHO0021—-00 -
6 | 1 [N22 3/470IC AD MM CPFO0O098-00
717 |3/4" JIC T MMF CPFO0086-00
8 | 1 [HYDROSTATIC PUMP CPHY0066—00
g | 1T M16 9/16" JIC AD MM CPFO0099-00
10| 1 |[M16 BOND SEAL CPFO0100-00
i1] 1 [HYDRAULIC HOSE 1 CPHOO119—00 '
12 | 1 |HYDRAULIC HOSE 2 CPH0O0120-00
13| 1 |[HYDRAULIC HOSE 3 CPHOO153—00

https://www.forkliftpdfmanuals.com/




Combilift Ltd Parts Diagram Model:C4000 |Section:?
OIL COOLER HYDRAULICS L poatd: (Rl Mo

https://www.forkliftpdfmanuals.com/




Combilift Ltd Parts Diagram Model:C4000 | Section 29
OIL COOLER HYDRAULICS iy [ o
Parts List - -
liem | Qty Description Ref No Serial Break
i | 1 |BECE88 COMBINED ALUMINIUM CPLOD191-00
RADIATOR & OIL COOLER
ASSEMBLY (LPG)
1 | 1 |BEC692 COMBINED ALUMINIUM CPK00137-00
RADIATOR & OIL COOLER WITH
FAN COWL (DIESEL)
2 | 1 |HYDROSTATIC PUMP CPHY0066-00
3 | 1 |HYDRAULIC TANK See Section 05
4 1 |HYDRAULIC HOSE 1 CPHO0156-00
5 | 1 |HYDRAULIC HOSE 2 CPH00120-00
6 | 2 |3/4"BOND SEAL CPF00057-00
7 | 1 [3/4"BSP 3/4" JIC AD MM CPF00007-00
8 | 1 [3/4"BSP 1" 1/16 JIC AD MM CPF00019-00
9 | 1 |1/2" BOND SEAL CPF00056-00
10 | 1 [1/2" BSP BUNG CPF00067-00
10 | 1 [1/2"BSP 7/8" JIC AD MM CPF00096-00
(IF HEATER IS FITTED)
11 1 |M22 BOND SEAL CPF00156-00
12 1 [M22 3/4" G AD MM CPFO0086-00

https://www.forkliftpdfmanuals.com/




Combilift Ltd

Parts Diagram Model:C4000

TILT CYLINDER HYDRAULICS T

Section 30
Ref No:
CM40030-01 |

https://www.forkliftpdfmanuals.com/



Combilift Ltd Parts Diagram Model:C4000 | Section 30
TILT CYLINDER HYDRAULICS e e .
Paris List
ltem | Qiy Description Ref No Serial Break
1 1 |VALVE CHEST CPHY0004-00
s 2 |TILT CYLINDER CMRO0017-03
3 2 |HYDRAULIC HOSE 1 CPH00155-01
4 1 |HYDRAULIC HOSE 2 CPH0O0150-00
5 1 |[HYDRAULIC HOSE 3 CPHO0149-00
6 2 |HYDRAULIC HOSE 4 CPHO00152-00
7 2 |HYDRAULIC HOSE 5 CPHO0151-00
8 2 |9M6" JIC TEE MMF CPF00005-00
9 4 19M16" JIC MM BULKHEAD CPFO0002-00
10 | 2 [1/2" BSP 9/16" JIC AD MM CPFO0014-00
11 2 [1/2" BOND SEAL CPFO0056-00

https://www.forkliftpdfmanuals.com/




Combilift Ltd Parts Diagram Model:C4000 | Section 31
CARRIAGE CYLINDER HYDRAULICS  |“a83 Jbdeled: Rl Be s 1.0d

https://www.forkliftpdfmanuals.com/



Combilift Ltd Parts Diagram Model:C4000 | Section 31
Last Updated; |Ref No:
GARR'AGE CYLlNDER HYDR&E’HPS Uﬂ[}gfﬂ? CM40032-01
Parts List
Itermn Descriplion Ref No Serial Break
1 VALVE CHEST CPHY0004-00
CARRIAGE CYLINDER * CMRO0D51-01

HYDRAULIC HOSE 1

CPHO0144-00

HYDRAULIC HOSE 2

CPHO0145-00

HYDRAULIC HOSE 3

CPHO0143-00

HYDRAULIC HOSE 4

CPHO0142-00

Qo= | O |0 b a2 | 2
-hmmmmm-amﬂa"amdg’

1/2" BOND SEAL CPFO0056-00
1/2" BSP 916" JIC AD MM CPF0O0014-00
9 9/16" JIC MM BULKHEAD MM CPF0O0002-00
10 916" JIC TEE MMF CPFO0005-00
11 3/ 8" BOND SEAL CPFO0055-00
12 3/ 8" BSP BANJO BOLT CPF00097-00

PLEASE NOTE
ALWAYS QUOTE MACHINE SERIAL
WHEN ORDERING PARTS MARKED WITH *

https://www.forkliftpdfmanuals.com/




CM40032-01

Model:c4oo0 | Section 32

dated; |RefNo:

o7

Parts Diagram

Combilift Ltd |

VALVE BANK TO MAST (LIFT SECTION)| 25t 2

https://www.forkliftpdfmanuals.com/



Combilift Ltd Parts Diagram Model:C4000 | Section 32
VALVE BANK TO MAST (LIFT SECTION)|-a5t opdated: [Ret e o o1
Parts List -
ltem | Qty Description Ref No Serial Break
1 | 1 |VALVE CHEST CPHY0004-00
2 | 1 [HYDRAULIC HOSE 1 CPHO0146-01
3 | 2 [1/2" BOND SEAL CPF00056-00
4 | 1 [1/2" BSP 7/8" JIC AD MM CPF00096-00
5 | 1 |1/2"BSP BUNG CPF00067-00
6 | 1 |7/8" JIC BULKHEAD SPF00036-00

https://www.forkliftpdfmanuals.com/




. |Ref No: CM40033

Rev: 01-A [Rev Date: 26/11/2010 [sgcTION

/| Title: Valve Chest Assembly )

33

1&8"

|© COMBILIFT LTD. 2009

https://www.forkliftpdfmanuals.com/

Parts Table —— i
ITEM | QTY. | DESCRIPTION PART NO. | REV. |SERIAL BREAK
1 1 |Valve Bank (4 Sections) * | CPHY0004 | O1-A |
2 10_[1/2" Bond Seal | CPFO0056 | 01-A
3 8 [1/2 BSP - 9/16 JIC Male Male Adapter CPF00014 | 01-A ,
4 2 |[1/2"BSPx7/8"JIC M/M Adaptor SPFO0012 | 01-A | |
5 1 13/4" BSP - 1"5/16 JIC M/M Adaptor SPFO0019 | 01-A
B 1__[3/4" Bond Seal CPFO0057 | 01-A
7 718" JIC MIF Test Point Adaptor SPFO0015 | 01-A
8 1 |Seal Kit for 1 Valve Bank Section * | CPSKO074 | 01-A
Note:

You "Must” quote the serial number of the truck when ordering the following item




y|Ref No: CM40033.1 Rev: 01-A Rev Date: 26/11/2010 (SECTION

Title: Joystick Valvebank Assembly

33.1

Note:
The valvebank lever (item 1.1 below) is only fitted as a special item

i Parts Table
ITEM|QTY. DESCRIPTION PARTNO. [REv,| 3ERIAL
| 1 | 1 |Joystick Conlrol Valve Chesl (HDS15/5) | CPHYD105 [02-A i
2 4 |1/4" Bond Seal ] CPFO0054 01-A
3 | 6 H/2"Bond Seal _ _CPFDO056  |D1-A
| 4 | 4 [1/4"BSP 9/16" JIC Male/Male Adapter SPF00027 | 01-A
5 | 1 |3/4" Bond Seal CPF00057 _ [01-A |
6 | 4 |1/2BSP - 9/16 JIC Male Male Adapler ~ CPF0O0014  [01-A
| 7 | 2 |1/2"BSP - 7/8" JIC MIM Adaptor CPF00096  [01-A
8 | 1 [3/4"BSP - 1"5/16 JIC MIM Adaplor __CPF00095  |01-A
l g 1_[Seal Kit for 1 Valve Bank Seclion CPSK0074  [01-A]
Note:

You "Must” quote the serial number of the truck when ordering
the following items: 1 *

https://www.forkliftpdfmanuals.com/ @ GOMBILIFT LTD. 2009







https://www.forkliftpdfmanuals.com/



https://www.forkliftpdfmanuals.com/



